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History of this test report

Report No. Version Description Issue Date

FG370621-01C 01 Initial issue of report Dec. 08, 2023

Revise Frequency List of Low/Middle/High Channels

and Description of Frequency Stability Measurement

FG370621-01C 02 . ) ) ) Dec. 18, 2023
This report is an updated version, replacing the

report issued on Dec. 08, 2023.
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Summary of Test Result

Report Ref Std. Test Items Result Remark
Clause Clause (PASS/FAIL)
§2.1046 Conducted Output Power Reporting only
§22.913 (a)(5) Effective Radiated Power
(n5)
§27.50 (c)(10) Effective Radiated Power
3.2 (n71) )
' §24.232 (c) Equivalent Isotropic Radiated Power Pass
§27.50 (h)(2) (n2) (n25) (n41)
§27.50 (d)(4) Equivalent Isotropic Radiated Power
(n66)
§27.50 (j)(3) Effective Isotropic Radiated Power
§27.50 (K)(3) (n77) (n78)
§24.232 (d) .
. Peak-to-A R P -
3.3 §27.50 (d)(5) eak-to-Average Ratio ass
3.4 §2.1049 Occupied Bandwidth Reporting only -
§2.1051
§22.917 (a) Conducted Band Edge Measurement
§24.238 (a) (n2) (n5) (n25)
§27.53 (g) (n66) (n71)
35 §27.53 (h) P
' §2.1051 Conducted Band Edge Measurement ass
§27.53 (m)(4) (n41)
§2.1051 Conducted Band Edge Measurement
§27.53 (I)(2) (n77) (n78)
§27.53 (n)(2)
§2.1051
§22.917 (a) Conducted Spurious Emission
§24.238 (a) (n2) (n5) (n25)
§27.53 (g) (n66) (n71)
36 §27.53 (h) b
' §2.1051 Conducted Spurious Emission ass i
§27.53 (m)(4) (n41)
§2.1051 Conducted Spurious Emission
§27.53 (I)(2) (n77) (n78)
§27.53 (n)(2)
§2.1055
§22.355 Frequency Stability
3.7 §24.235 Temperature & Voltage Pass
8§27.54
TEL : 886-3-327-3456 Page Number 1 4 0f 29
FAX : 886-3-328-4978 Issue Date : Dec. 18, 2023
Report Version 1 02
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§27.53 (I)(2)
§27.53 (n)(2)

Radiated Spurious Emission
(n77) (n78)

Report Ref Std. Test Items Result Remark
Clause Clause (PASS/FAIL)
§2.1053
§22.917 (a) Radiated Spurious Emission
§24.238 (a) (n2) (n5) (n25)
27.53 66) (n71
227 53 Eg; (n66) (n71) 15.55 dB
4.2 §2.1051 Radiated Spurious Emission Pass ur;(iesrgtlgz I;\;H_"tzat
§27.53 (m)(4) (n41) '
§2.1051

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Avis Chuang

Report Producer: Rachel Hsieh

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs
WCDMAJ/LTE/5G NR, and GNSS.

Antenna Type
WWAN: Fixed External Antenna
GPS / Glonass / BDS / Galileo: Dipole Antenna

Remark:

1. The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report
summary.

2. Maximum allow antenna Gain : refer MPE Report FA370621-01.

Support Band and Evaluated Information

Supported Band n2, n5, n25, n41, n66, n71, n77, n78
Evaluated and Tested Band n5, n25, n41, n66, n71, n77

Wider operating frequency band range covers narrower

one when the power is worse as follows:
I n25 cover n2 (Part 24)
I n77 cover n78 (Part 27)

Band Covered Information

TDD Band Power Class

PC3 PC2
n4l Vv \Y
n77 Vv \Y
n78 Vv V
1.2 Modification of EUT
No modifications made to the EUT during the testing.
TEL : 886-3-327-3456 Page Number : 60f29
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1.3 Testing Location

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory
No.52, Huaya 1st Rd., Guishan Dist., Taoyuan City 333, Taiwan (R.O.C.)
Test Site Location TEL: +886-3-327-3456

FAX: +886-3-328-4978

Sporton Site No.

Test Site No.
THO3-HY 03CHO7-HY
Test Engineer Hank Chen Jesse Wang, Stan Hsieh and Ken Wu
Temperature (°C) 22.2~27.2 24.5~26.3
Relative Humidity (%) 49.3~57.4 43~53.2

Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site Sporton International Inc. Wensan Laboratory

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.

Test Site No.
03CH22-HY (TAF Code: 3786)
Test Engineer WEN-KAI Lu, Karl Hou and Bank Lin
Temperature (°C) 18.9~24.8
Relative Humidity (%) 61.3~70.4
The Radiated Spurious Emission for Part270 and Part27Q test item
Remark

subcontracted to Sporton International Inc. Wensan Laboratory.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: TW1190 and TW3786
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1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

+ ANSI C63.26-2015

+ ANSI / TIA-603-E

+ FCC 47 CFR Part 2, 22(H), 24(E), 27

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01
¢+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.

3. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168
D01 Power Meas. License Digital Systems v03r01 with maximum output power.

For radiated measurement, the measured emission level of the EUT was maximized by rotating the
EUT on a turntable, adjusting the orientation of the EUT and EUT antenna in two antenna degrees (Ant.
Degrees 0 and Ant. Degrees 90), and adjusting the measurement antenna orientation, following C63.26

exploratory test procedures and only the worst case emissions were reported in this report.

wetilaton Modulation Mo e Modulation
Type Type
A DFT-s-OFDM pi/2 BPSK N/A N/A
B DFT-s-OFDM QPSK F CP-OFDM QPSK
C DFT-s-OFDM 16QAM G CP-OFDM 16QAM
D DFT-s-OFDM 64QAM H CP-OFDM 64QAM
E DFT-s-OFDM 256QAM I CP-OFDM 256QAM
Test Item Modulation Type Bandwidth RB Size Channel
Conducted Power A/ B,C,DE All 1, Half, Full L, M, H
EIRP A B, CDE All 1, Half, Full L, M, H
PAR ABCDE 20 MHz or less Outer_Full M
Bandwidth A F G H,I All Outer_Full M
Outer_1RB
CBE A B CDEF All Outer_Full L, H
CSE B Minimum Inner_1RB L, M, H
Frequency Stability A 20 MHz or less Outer_Full M
RSE A 20 MHz or less Inner_1RB L, M, H

Remark:

1. Evaluated all the transmitter signal and reporting worst-case configuration among all
modulation types.

2. The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious
emission test under different RB size/offset and modulations in exploratory test. Subsequently,
only the worst-case emissions are reported.

3.  For 5G NR test combination are EN-DC 2A_n77A, EN-DC 5A _n77A, EN-DC 7A_n77A,
EN-DC 12A n77A, EN-DC 13A_n77A, EN-DC 14A n77A, EN-DC 41A n77A, EN-DC
66A n77A, EN-DC 26A n78A, EN-DC 41A n78A, EN-DC 71A n78A.
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2.2 Connection Diagram of Test System

System BT
Simulator AP router Notebook GPS Station Earphone

Pawer EUT

Source Notebook

Cradla Earphone ‘ iPod WLAM AP Monitor

This example is connection diagram of EUT test configurations.
For detail, please refer to test mode configuration and setup pholographs for each lest item.

2.3 Support Unit used in test configuration and system

Item |Equipment Brand Name |Model No. FCC ID Data Cable |Power Cord

1. |Power supply GW Instenk  |GPE2323 N/A N/A N/A

2. |System Simulator  |Anritsu MT8000A N/A N/A Unshielded, 1.8 m

3. |System Simulator R&S CMU200 N/A N/A Unshielded, 1.8 m
AC I/P:

4. |Notebook Lenovo MP2CWSBZ  |PD9AX20ING |N/A ggsg';l?ed’ L.zm
Shielded, 1.8 m

5. |Fixture WNC VMC-QSA515MIF|N/A N/A N/A

2.4 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor

between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.

Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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2.5 Frequency List of Low/Middle/High Channels

5G NR n2 Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
- Channel 372000 376000 380000
Frequency 1860 1880 1900
5 Channel 371500 376000 380500
Frequency 1857.5 1880 1902.5
- Channel 371000 376000 381000
Frequency 1855 1880 1905
s Channel 370500 376000 381500
Frequency 1852.5 1880 1907.5
5G NR n5 Channel and Frequency List
BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
20 Channel 166800 167300 167800
Frequency 834 836.5 839
15 Channel 166300 167300 168300
Frequency 831.5 836.5 841.5
10 Channel 165800 167300 168800
Frequency 829 836.5 844
c Channel 165300 167300 169300
Frequency 826.5 836.5 846.5
5G NR n25 Channel and Frequency List
BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 372000 376500 381000
20 Frequency 1860 1882.5 1905
Channel 371500 376500 381500
15 Frequency 1857.5 1882.5 1907.5
Channel 371000 376500 382000
10 Frequency 1855 1882.5 1910
Channel 370500 376500 382500
> Frequency 1852.5 1882.5 1912.5
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5G NR n41 Channel and Frequency List

BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest

100 Channel 509202 518598 528000
Frequency 2546.01 2592.99 2640

- Channel 508200 518598 528996

Frequency 2541 2592.99 2644.98

80 Channel 507204 518598 529998

Frequency 2536.02 2592.99 2649.99

60 Channel 505200 518598 531996

Frequency 2526 2592.99 2659.98

50 Channel 504204 518598 532998

Frequency 2521.02 2592.99 2664.99

20 Channel 503202 518598 534000
Frequency 2516.01 2592.99 2670

Channel 501204 518598 535998

20 Frequency 2506.02 2592.99 2679.99

5G NR n66 Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest

40 Channel 346000 349000 352000
Frequency 1730 1745 1760

20 Channel 344000 349000 354000
Frequency 1720 1745 1770

15 Channel 343500 349000 354500

Frequency 1717.5 1745 1772.5

10 Channel 343000 349000 355000
Frequency 1715 1745 1775

c Channel 342500 349000 355500

Frequency 1712.5 1745 1777.5
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5G NR n71 Channel and Frequency List
BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
20 Channel 134600 136100 137600
Frequency 673 680.5 688
15 Channel 134100 136100 138100
Frequency 670.5 680.5 690.5
- Channel 133600 136100 138600
Frequency 668 680.5 693
. Channel 133100 136100 139100
Frequency 665.5 680.5 695.5
TEL : 886-3-327-3456 Page Number : 13 0f 29
FAX : 886-3-328-4978 Issue Date : Dec. 18, 2023

Report Template No.: BU5-FGLTE Version 2.4 Report Version 1 02



ssamoncas. FCC RADIO TEST REPORT

Report No. : FG370621-01C

Part270_5G NR Band n77 Channel and Frequency List

BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 650000 656000 662000
100 Frequency 3750 3840 3930
Channel 649668 656000 662332
%0 Frequency 3745.02 3840 3934.98
Channel 649334 656000 662666
80 Frequency 3740.01 3840 3939.99
Channel 648668 656000 663332
00 Frequency 3730.02 3840 3949.98
Channel 648334 656000 663666
>0 Frequency 3725.01 3840 3954.99
Channel 648000 656000 664000
%0 Frequency 3720 3840 3960
Channel 647334 656000 664666
20 Frequency 3710.01 3840 3969.99
Part270_5G NR n78 Channel and Frequency List
BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel - 650000 -
100
Frequency - 3750 -
Channel 649668 650000 650332
>0 Frequency 3745.02 3750 3754.98
Channel 649334 650000 650666
50 Frequency 3740.01 3750 3759.99
Channel 648668 650000 651332
00 Frequency 3730.02 3750 3769.98
Channel 648334 650000 651666
>0 Frequency 3725.01 3750 3774.99
Channel 648000 650000 652000
40 Frequency 3720 3750 3780
Channel 647334 650000 652666
20 Frequency 3710.01 3750 3789.99
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Part27Q_5G NR Band n77 Channel and Frequency List

BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
Channel - 633334 -
100
Frequency - 3500.01 -
Channel 633000 633334 633666
%0 Frequency 3495 3500.01 3504.99
Channel 632668 633334 634000
80 Frequency 3490.02 3500.01 3510
Channel 632000 633334 634666
00 Frequency 3480 3500.01 3519.99
Channel 631668 633334 635000
>0 Frequency 3475.02 3500.01 3525
Channel 631334 633334 635332
0 Frequency 3470.01 3500.01 3529.98
Channel 630668 633334 636000
20 Frequency 3460.02 3500.01 3540

Part27Q_5G NR n78 Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel - 633334 -
100
Frequency - 3500.01 -
Channel 633000 633334 633666
>0 Frequency 3495 3500.01 3504.99
Channel 632668 633334 634000
50 Frequency 3490.02 3500.01 3510
Channel 632000 633334 634666
00 Frequency 3480 3500.01 3519.99
Channel 631668 633334 635000
>0 Frequency 3475.02 3500.01 3525
Channel 631334 633334 635332
40 Frequency 3470.01 3500.01 3529.98
Channel 630668 633334 636000
20 Frequency 3460.02 3500.01 3540
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3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1 Test Setup
3.1.2Conducted Output Power

I

|

System Simulator EUT

3.1.3Peak-to-Average Ratio, Occupied Bandwidth ,Conducted Band-Edge and
Conducted Spurious Emission

L]

Power Divider
System Simulator - ")

EUT

.l

Spectrum Analyzer

3.1.4Frequency Stability

System Simulator

Thermal Chamber

3.1.5Test Result of Conducted Test

Please refer to Appendix A.
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3.2 Conducted Output Power and ERP/EIRP

3.2.1Description of the Conducted Output Power Measurement and ERP/EIRP
Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to force
the EUT transmitting at maximum output power. The measured power in the radio frequency on the
transmitter output terminals shall be reported.

The ERP of mobile transmitters must not exceed 7 Watts for 5G NR n5

The ERP of mobile transmitters must not exceed 3 Watts for 5G NR n71

The EIRP of mobile transmitters must not exceed 2 Watts for 5G NR n2, n25, n41

The EIRP of mobile transmitters must not exceed 1 Watts for 5G NR n66

The EIRP of mobile transmitters must not exceed 1 Watts for 5G NR n77 and n78

According to KDB 412172 D01 Power Approach,
EIRP = Pt + Gt — Lc, ERP = EIRP -2.15, where

Pt = transmitter output power in dBm
Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.2.2Test Procedures

1. The transmitter output port was connected to the system simulator.

2. Set EUT at maximum power through the system simulator.

3. Select lowest, middle, and highest channels for each band and different modulation.
4

Measure and record the power level from the system simulator.
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3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an

average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.3.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.6
1. The EUT was connected to spectrum and system simulator via a power divider.
2. Set the CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
3. The highest RF powers were measured and recorded the maximum PAPR level associated with
a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio.
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3.4 Occupied Bandwidth

3.4.1Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.4.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (990B)

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2.  The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

4.  Set the detection mode to peak, and the trace mode to max hold.

5. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “—X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.
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3.5 Conducted Band Edge

3.5.1Description of Conducted Band Edge Measurement

22.917(a)

For operations in the 824 — 849 MHz band, the FCC limit is 43 + 10log10(P[Watts]) dB below the
transmitter power P(Watts) in a 100kHz bandwidth. However, in the 1MHz bands immediately outside
and adjacent to the licensee's frequency block, a resolution bandwidth of at least one percent of the

emission bandwidth of the fundamental emission of the transmitter may be employed.

24.238 (a)

For operations in the 1850-1910 and 1930-1990 MHz band, the FCC limit is 43 + 10log10(P[Watts]) dB
below the transmitter power P(Watts) in a 1MHz bandwidth. However, in the 1 MHz bands immediately
outside and adjacent to the frequency block a resolution bandwidth of at least one percent of the

emission bandwidth of the fundamental emission of the transmitter may be employed.

27.53(g)

For operations in the 600MHz band and 698-746 MHz band, the FCC limit is 43 + 10log10(P[Watts]) dB
below the transmitter power P(Watts) in a 100 kHz bandwidth. However, in the 100 kilohertz bands
immediately outside and adjacent to a licensee's frequency block, a resolution bandwidth of at least 30

kHz may be employed.

27.53 (h)

For operations in the 1710 — 1755 MHz band, 1755-1780 MHz, the FCC limit is 43 + 10log10(P[Watts])
dB below the transmitter power P(Watts) in a 1 MHz bandwidth. However, in the 1MHz bands
immediately outside and adjacent to the licensee's frequency block, a resolution bandwidth of at least
one percent of the emission bandwidth of the fundamental emission of the transmitter may be

employed.

27.53 (h)

For operations in the 1695-1710 MHz, 1710 — 1755 MHz, 1755-1780 MHz bands, the limit is 43 +
10log10(P[Watts]) dB below the transmitter power P(Watts) in a 1 MHz bandwidth. However, in the
1MHz bands immediately outside and adjacent to the licensee's frequency block, a resolution
bandwidth of at least one percent of the emission bandwidth of the fundamental emission of the

transmitter may be employed.
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27.53(m)(4)

For mobile digital stations, the attenuation factor shall be not less than 40 + 10 log (P) dB on all
frequencies between the channel edge and 5 megahertz from the channel edge, 43 + 10 log (P) dB on
all frequencies between 5 megahertz and X megahertz from the channel edge, and 55 + 10 log (P) dB
on all frequencies more than X megahertz from the channel edge, where X is the greater of 6
megahertz or the actual emission bandwidth as defined in paragraph (m)(6) of this section. In addition,
the attenuation factor shall not be less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz
and 2496 MHz and 55 + 10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service licensees
operating on frequencies below 2495 MHz may also submit a documented interference complaint
against BRS licensees operating on channel BRS Channel 1 on the same terms and conditions as

adjacent channel BRS or EBS licensees.

3.5.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
The band edges of low and high channels for the highest RF powers were measured.
Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
Beyond the 1 MHz band from the band edge, RBW=1MHz was used.

Set spectrum analyzer with RMS detector.

o g M 0N

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

7. Checked that all the results comply with the emission limit line.

The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)

For 5G NR n41

The other 40 dB, and 55 dB have additionally applied same calculation above.
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3.6 Conducted Spurious Emission

3.6.1Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than

the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

For 5G NR n41

The power of any emission outside of the authorized operating frequency ranges must be lower than

the transmitter power (P) by a factor of at least 55 + 10 log (P) dB.

It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a

frequency including its 10t harmonic.

3.6.2Test Procedures

The testing follows FCC KDB 971168 D01 v03rO1 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.

The conducted spurious emission for the whole frequency range was taken.

4. Make the measurement with the spectrum analyzer's RBW = 100 kHz if the authorized
frequency band/block is at or below 1 GHz and 1 MHz if the authorized frequency band/block is
above 1 GH, VBW = 3 * RBW.

5.  Set spectrum analyzer with RMS detector.

6. Taking the record of maximum spurious emission.

7. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

8. The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)

For 5G NR n41
The limit line is derived from 55 + 10log(P)dB below the transmitter power P(Watts)
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3.7 Frequency Stability

3.7.1Description of Frequency Stability Measurement

The frequency stability shall be sufficient to ensure that the fundamental emission stays within the

authorized frequency block.

22.355

The frequency stability shall be measured by variation of ambient temperature and variation of primary
supply voltage to ensure that the fundamental emission stays within the authorized frequency block.
The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of the center
frequency.

24.235 & 27.54
The frequency stability shall be sufficient to ensure that the fundamental emission stays within the
authorized frequency block.

3.7.2Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was set up in the thermal chamber and connected with the system simulator.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3. With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.7.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was placed in a temperature chamber at 20+5° C and connected with the system
simulator.

2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.

3. The variation in frequency was measured for the worst case.
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4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.1.1Test Setup

For radiated test below 30MHz

! : RX Antenna

1 Im *

I
1im
‘IE

1
Metal Full Soldered Ground Plane
&)
2 Spectrum Analyzer / Receiver
System Simulator
For radiated test from 30MHz to 1GHz
RX Antenna

Im

I
Metal Full Soldered Ground Plane

System Simulator

== .

Spectrum Analyzer | Receiver
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SPORTON LAB.

For radiated test from 1GHz to 18GHz

Spectrum Analyzer / Receiver
System Simulator

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

==

oC Spectrum Analyzer / Receiver
System Simulator

4.1.2 Test Result of Radiated Test

Please refer to Appendix B.

Note:

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
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4.2 Radiated Spurious Emission Measurement

4.2.1Description of Radiated Spurious Emission Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB
For 5G NR n41

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 55 + 10 log (P) dB.

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.2.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01l Section 7 and ANSI C63.26-2015 section 5.5.4

Radiated measurement using the field strength method.

1. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

2. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.

3. Thetable was rotated 360 degrees to determine the position of the highest spurious emission.

4.  The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.

5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

6.  To convert spectrum reading E(dBuV/m) to EIRP(dBm)
EIRP(dBm) = Level (dBuV/m) + 20log(d) -104.77,
where d is the distance at which filed strength limit is specified in the rules

7.  Field Strength Level (dBm) = Spectrum Reading (dBm) + Antenna Factor + Cable Loss + Read
Level - Preamp Factor.

8. ERP (dBm) = EIRP (dBm) - 2.15
The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
For LTE Band 41
The limit line is derived from 55 + 10log(P)dB below the transmitter power P(Watts)
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5 List of Measuring Equipment

Instrument Brand Name Model No. Serial No. Characteristics Cal:)b;?etion Test Date Due Date Remark
. CBL Oct. 27, 2023~ Radiation
BilogAntenna | TESEQ | 6111D&00802N1 | 55608 &09 | 30MHz-1GHz |Oct. 20,2023 | (o 00 )| Oct. 19, 2024 | (o 2Ol
DOLN-06
58;“:&‘;?}2 ESCO 3117 00075962 | 1GHz ~ 18GHz |Dec. 01, 2022 %%t{/.zgé,zzo(f;; Nov. 30, 2023 (o?ggigg?gv)
Loop Antenna g?ﬁ@ié‘ HFH2-22 100315 | 9kHz~30 MHz |Feb. 28, 2023 %?\./'20752200223; Feb. 27, 2024 (oiéﬂigg?ﬁv)
Preamplifier MITEQ AMF&?Q%_(;%?BO 1590075 1GHz~18GHz | Apr. 20, 2023 oN%t\.l'zgéyzzog;; Apr. 19, 2024 (o§§ﬂi§§i?ﬁv)
Preamplifier |COM-POWER|  PA-103A 161241 | 10MHz~1GHz |Oct 02, 2023 %‘g\'/_zgéyzzogg’; Oct. 01, 2024 (Osgﬁggfﬁn
Preamplifier Agilent 8449B 3008A02362 | 1GHz~26.5GHz |Mar. 24, 2023 'oil%t\./'zgé’zé)oz;; Mar. 23, 2024 (ogé‘ﬂiggf’ﬁn
Preamplifier EMEC EM18G40G 0600789 18-40GHz | Jul. 25, 2023 ON%t\'l_Zgéyzggsg Jul. 24, 2024 (osggigg?gv)
i‘:]zcl;rzueT Agilent N9O30A | MY52350276 | 3Hz-44GHz |Mar. 28, 2023| OC- 2% S0 Mar. 27, 2024 (Osgﬂig;if’:n
RF Cable gﬂﬁﬁi; SUCOFLEX 104 | MY15682/4 |30MHz to 18GHz |Feb. 22, 2023 %%t\.l-zgéyzé)ozsg Feb. 21, 2024 (o?gaigg?lﬂv)
RFCable | o X" | SUCOFLEX104 | MY24971/4 | 9kHzto 18GHz |Feb. 22, 2023 %f)t{/_zgéyzggsg Feb. 21, 2024 (Osggig;if’:n
RF Cable ggﬁﬁi; SUCOFLEX 104 | MY28655/4 | 9kHz to 18GHz |Feb. 22, 2023 %%t\}'zgé’zé)gg Feb. 21, 2024 (ogé‘ﬂiggf’ﬁn
RF Cable ZBE‘E’;;’ SUCOFLEX 126 | 532078/126E | 30MHz~18GHz |Sep. 15, 2023 %f)t{/_zgéyzggsg Sep. 14, 2024 (Osggig;if’:n
RFCable | D SNR* | SUCOFLEX102 | MY2858/2 | 18GHz-40GHz |Feb. 22, 2023 %%t{/.zgévzé)g;; Feb. 21, 2024 (O?Ffé‘ﬂiggf’ﬁw
RF Cable ZBE‘EEF: SUCOFLEX 102 | 801606/2 | 9KHz ~ 40GHz |Apr. 20, 2023 %‘3&_2075250223; Apr. 19, 2024 (o?gaigg?:\()
Controller EMEC EM1000 N/A Conviol Ant NA | s e | A (Osgﬂig;if’:w
Controller MF MF-7802 N/A  |Control Tum table| — N/A %39.207525025; N/A (oié‘ﬁiggf’ﬁn
AntennaMast | EMEC AM-BS-4500E N/A Borﬁﬂt,\:‘w N/A ONZt\'I_Zgééoozsg N/A (Osggig;i_cﬁw
Turn Table ChainTek Chaintek 3000 N/A 0~360 Degree N/A %‘;tvzggzggsg N/A (0? gaig;i_ol_r:Y)
Software Audix E3 N/A N/A NA | e a0 | A (Osé‘gig;i_o:w
Uf(%gD:rta TECPEL TR-32 HE17XB2495 N/A Mar. 14,2023 3~ 2% 255 | Mar. 13, 2024 (Oggﬂig;i_o:w
EZ'C'eTiS:: Agilent N9O38BA(MXE) | MY53290053 | 20Hz~26.5GHz |Aug. 29, 2023 Cﬁ,‘ﬁf'v_zgéyszfg Aug. 28, 2024 (Oggaig;i_o;w
Hom Antenna | ETS-Lindgren 3117 00143261 | 1GHz~18GHz |Feb. 24,2023 ?,Ef‘v_zgéyzféfg Feb. 23, 2024 (Ogggig;i_o:w
SHF-ENF Hon | SCHVIARZBE | BBHA9170 | BBHA170251| 18GHZ-40GHZ |Nov. 24, 2022 %3{/.2()75,;'2200223; Nov. 23, 2023 (Oggzig;i_ol:w
Gzigerr‘:t'or Anritsu MG3710A 6261943042 | 2C ééGF/R"lTE/ May 25, 2023 O,\lcot\'l_zgéyzggsg May 24, 2024 (Ogé‘gig;i_o:w
Loop Antenna zg:&zr‘i‘ HFH2-22 100488 9 kHz~30 MHz |Sep. 12, 2023 %?9.2207"22002;; Sep. 11, 2024 (oié‘ﬂ?gf’ﬁy)
Bilog Antenna | TESEQ Oog(?OLNﬁllDlélDNg-‘OG 40103 & 07 | 30MHz~1GHz |Apr. 23, 2023 ON(;t\.I-2207,122002233:‘ Apr. 22, 2024 (Ogggigg_o;w
Amplifier SONOMA 310N 421581 N/A Jul. 15, 2023 %39.2207"250223; Jul. 14, 2024 (Ogggi;‘g_o:w
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Instrument Brand Name Model No. Serial No. Characteristics Cal:)b;?etion Test Date Due Date Remark
Dguu?ljiﬁg?r? ‘ RFSPIN DRHI8-E  |LE2CO4A18EN| 1GHz~18GHz |Jul. 12, 2023 ON(;t\./'2207,1220022CS?>~ Jul. 11, 2024 (o§§ﬂi§§?ﬁv)
Antenna
SH'ZE::ngom SCHV&RZBE BBHA 9170 1224 18GHz-40GHz | Jul. 10, 2023 %?9.2207’,2200223; Jul. 09, 2024 (o?ggigg?gv)
Amplifier EMEC EMO1G18GA 060877 N/A Sep. 28, 2023 %?9'2207’12200223; Sep. 27, 2024 (oiéﬂ?g?ﬁv)
Preamplifier EMEC EM18G40G 060872 18-40GHz  |Sep. 06, 2023 ON(;t\./'2207,1220022CS?>~ Sep. 05, 2024 (o§§ﬂi§§?ﬁv)
Signal Analyzer |  Keysight N9010B MY60241058 | 10Hz~44GHz | Jul. 06, 2023 %‘:\'/.2207’,2200223; Jul. 05, 2024 (Osgﬂi;‘gf’gn
Hygrometer | TECPEL DTM-303A TP201998 N/A Oct. 17, 2023 'oil%t\./'z;?,’zé)oz;; Oct. 16, 2024 (ogé‘ﬂiggf’ﬁn
Controller EMEC EM1000 N oo IS v T (oggﬂ?gf’ﬁv)
Antenna Mast | ChainTek MBS-520-1 N/A 1m~4m N/A l.ilf)t\'/'zz()?"zzogg N/A (osgaigg?gv)
Turn Table ChainTek T-200-5-1 N/A 0~360 Degree N/A %?9_2207’1230223; N/A (osgai;gjﬂv)
Software Audix 6.09824E_3019122 RK-002347 N/A NIA orxlfat{/.zz()%,zz()()zsg N/A (osggigg?gv)
RF Cable ggﬁﬁi; SUCOFLEX 102 | 803951/2 | 9kHz~30MHz |Mar. 07, 2023 'oil%t\./'zzo%’zé)ozg Mar. 06, 2024 (ogé‘ﬂiggf’ﬁn
RF Cable ';BE"EE; SUCOFLEX 102 i?f;%%’jéig‘/‘f N/A Oct. 25, 2022 oocéi-zzoé‘zzoozzsg Oct. 24, 2023 (osggigg?:n
RFCable | o °NR* | SUCOFLEX 102 i(if;gs%/jéig‘/‘g N/A Oct. 24, 2023 'oil%t\./'z;?,’zé)oz;; Oct. 23, 2024 (ogé‘ﬂiggf’ﬁn
Filter Wainwright Wgr;;(olg(-fggélsoo SN8 1GHZ:|itgerr‘ Pass |Nov. 03, 2022 o’\;;t\.l-zgl,722()0223; Nov. 02, 2023 (osgaigg?gv)
Filter wainwright | VIXS0L sne [ 1CHEEIONPASS o 02, 2023\ 02 2003 Now. o1, 2023 (053‘.1?33%
Filter Wainwright Wngélcfgg'SlS%O' SN29 1'szse‘sHFZmLec;W May 23, 2023 %‘3{/.2207"220025’; May 22, 2024 (Oigai;‘gf’:w
Filter Wainwright | (P2 210980\ g N/A Dec. 02, 2022( Q0 - 2085 | pec. 01, 2023 (osé‘ﬂ?gf’ﬁv)
Hygrometer Testo 608-H1 34893241 N/A Mar. 28, 2023 5550.03‘8'22%223; Mar. 27, 2024 E:Tolj'g;_ﬁf{‘;
Radio . Nov. 09, 2023~ Conducted
Communication [ Anritsu MT8000A 6262134937 N/A Jul. 19,2023 |\ 0 g | Jul- 18,2024 | IO
Test Station
B(""l\jgasst:r“ec)’” Anritsu MT8821C | 6262116730 LTETFEI?%TCDD Jul. 10, 2023 '\,'\lo(;’\'/.ofdizzoozg Jul. 09, 2024 E:TO,_TS;_%?,C;
DLCA/2CC ULCA
':,rgvgvzrgm‘;‘;'; GW Instek GPE-2323 GET910884 | OV~64V :0A~6A |Dec. 21, 2022 5559_03‘8122%223; Dec. 20, 2023 (CT";S;_CF"?(‘;
Tecr?]gfr:ii‘rre ESPEC LHU-113 1012005860 | -20°C ~85°C  |Dec. 05, 2022 5559.03%'22%223; Dec. 04, 2023 (CTol_’i‘g;_leg
Signal Analyzer zga&v‘;é‘ FSV3044 101102 10Hz~44GHz |Feb. 02, 2023 5550_03‘8122%223; Feb. 01, 2024 goggé‘_ﬁfg
Signal Analyzer zg;‘\?v‘;é‘ FSwa43 101456 RBW 50MHz |Feb. 23, 2023 5550_03‘8122%22? Feb. 22, 2024 (CTOJS;_CF"?(‘;
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6 Measurement Uncertainty

<03CHO7-HY>

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of

Confidence of 95% (U = 2Uc(y)) 3.46 dB
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 333 dB
Confidence of 95% (U = 2Uc(y)) ’
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 391 dB

Confidence of 95% (U = 2Uc(y))

<03CH22-HY>

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of

Confidence of 95% (U = 2Uc(y)) 2.97dB
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 338 dB
Confidence of 95% (U = 2Uc(y)) ’
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 3.94 dB

Confidence of 95% (U = 2Uc(y))
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Appendix A. Test Results of Conducted Test

Conducted Output Power(Average power)

NR n2 Maximum Average Power [dBm]

. . . Output Power | Output Power
BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest ?dBm) p(W)
5 1 1 22.53 22.42 22.85
5 1 23 22.58 22.45 22.87
5 12 6 22.55 22.43 22.89
P1/2 BPSK
5 1 0 21.95 21.86 22.20
5 1 24 22.01 21.97 22.31
5 25 0 22.03 21.92 22.34 22 97 0.1982
5 1 1 22.49 22.45 22.77
5 1 23 22.41 22.59 22.97
5 12 6 OPSK 22.53 22.43 22.86
5 1 0 21.35 21.32 21.66
5 1 24 21.56 21.33 21.82
5 25 0 21.55 21.43 21.84
5 1 1 16-QAM 21.41 21.45 22.01
5 1 1 64-QAM 20.04 19.95 20.26 22.01 0.1589
5 1 1 256-QAM 17.81 17.95 18.24
Limit EIRP < 2W Result Pass
NR n2 Maximum Average Power [dBm]
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest Outp();é:]c))wer OutpL(J\tNl;’ower
10 1 1 22.34 22.38 22.72
10 1 50 22.55 22.59 22.81
10 25 12 iR RS 22.53 22.45 22.83
10 1 0 21.86 21.88 22.27
10 1 51 22.07 22.09 22.35
10 50 0 22.03 21.95 22.27 22 83 0.1919
10 1 1 22.41 22.35 22.71
10 1 50 22.62 22.52 22.83
10 25 12 QPSK 22.53 22.45 22.81
10 1 0 21.41 21.33 21.67
10 1 51 21.45 21.45 21.74
10 50 0 21.55 21.45 21.76
10 1 1 16-QAM 21.33 21.34 21.65
10 1 1 64-QAM 20.02 20.02 20.08 21.65 0.1462
10 1 1 256-QAM 18.01 17.86 18.20
Limit EIRP <2W Result Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

NR n2 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest Out[z;ér:(;wer OutpL(J\tNl;OWGI’
15 1 1 22.53 22.30 22.72
15 1 77 22.51 22.61 22.90
15 36 18 R 22.56 22.48 22.81
15 1 0 22.00 21.84 22.08
15 1 78 22.01 22.14 22.39
15 75 0 22.02 21.95 22.31 2292 0.1959
15 1 1 22.41 22.34 22.65
15 1 77 22.54 22.64 22.92
15 36 18 oPSK 22.58 22.45 22.85
15 1 0 21.47 21.23 21.67
15 1 78 21.45 21.64 21.95
15 75 0 21.60 21.47 21.79
15 1 1 16-QAM 21.44 21.44 21.62
15 1 1 64-QAM 20.01 19.85 20.17 21.62 0.1452
15 1 1 256-QAM 18.02 17.92 18.12
Limit EIRP < 2W Result Pass
NR n2 Maximum Average Power [dBm]
BW[MHz] | RBSize | RB Offset Mod Lowest | Middle | Highest O“tp(’;é:]‘;wer O“tp‘z\tN';ower
20 1 1 22.41 22.30 22,51
20 1 104 22.44 22.61 22.95
20 50 25 22.50 22.47 22.72
PI/2 BPSK
20 1 0 21.96 21.81 22.06
20 1 105 21.97 22.14 22.43
20 100 0 21.88 21.95 22.23 22 05 01972
20 1 1 22.46 22.37 22.55
20 1 104 22.49 22.64 22.90
20 50 25 oPsK 22.42 22.45 22.79
20 1 0 21.40 21.34 21.63
20 1 105 21.43 21.61 21.81
20 100 0 21.45 21.48 21.79
20 1 1 16-QAM 21.45 21.35 21.61
20 1 1 64-QAM 20.05 19.72 20.06 21.61 0.1449
20 1 1 256-QAM 17.92 17.92 18.10
Limit EIRP < 2W Result Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

NR n5 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest Out[z;ér:(;wer OutpL(J\tNl;OWGI’
5 1 1 22.49 22.73 22.81
5 1 23 22.42 22.64 22.70
5 12 6 R 22.42 22.61 22.75
5 1 0 21.96 22.08 22.24
5 1 24 21.93 22.11 22.24
5 25 0 21.95 22.11 22.25 22 85 01928
5 1 1 22.62 22.54 22.85
5 1 23 22.55 22.49 22.73
5 12 6 oPSK 22.45 22.57 22.72
5 1 0 21.43 21.55 21.74
5 1 24 21.36 21.60 21.68
5 25 0 21.54 21.62 21.75
5 1 1 16-QAM 21.34 21.74 21.75
5 1 1 64-QAM 20.10 20.12 20.29 21.75 0.1496
5 1 1 256-QAM 18.01 18.13 18.24
Limit ERP < 7W Result Pass
NR n5 Maximum Average Power [dBm]
BW[MHz] | RBSize | RB Offset Mod Lowest | Middle | Highest O“tp(’;é:]‘;wer O“tp‘z\tN';ower
10 1 1 22.32 22.44 22.58
10 1 50 22.58 22.54 21.02
10 25 12 22.53 22.60 22.69
PI/2 BPSK
10 1 0 21.94 21.95 21.02
10 1 51 22.05 22.05 20.40
10 50 0 22.05 22.13 22.23 2276 01888
10 1 1 22.47 22.45 22.57
10 1 50 22.46 22.60 22.76
10 25 12 oPsK 22.55 22.65 22.72
10 1 0 21.30 21.45 21.56
10 1 51 21.49 21.62 21.71
10 50 0 21.57 21.56 21.73
10 1 1 16-QAM 21.40 21.40 21.53
10 1 1 64-QAM 19.94 20.06 20.18 21.53 0.1422
10 1 1 256-QAM 17.86 18.03 18.09
Limit ERP < 7W Result Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

NR n5 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest Out[z;ér:(;wer OutpL(J\tNl;OWGI’
15 1 1 22.39 22.53 22.61
15 1 77 22.62 22.73 22.87
15 36 18 R 22.61 22.61 22.69
15 1 0 22.02 22.10 22.14
15 1 78 22.18 22.30 22.39
15 75 0 22.09 22.15 22.19 2287 0.1936
15 1 1 22.42 22.59 22.55
15 1 77 22.58 22.76 22.87
15 36 18 oPSK 22.63 22.62 22.69
15 1 0 21.43 21.61 21.51
15 1 78 21.61 21.81 21.82
15 75 0 21.64 21.65 21.69
15 1 1 16-QAM 21.39 21.51 21.57
15 1 1 64-QAM 20.15 20.05 20.13 21.57 0.1435
15 1 1 256-QAM 17.92 17.98 18.04
Limit ERP < 7W Result Pass
NR n5 Maximum Average Power [dBm]
BW[MHz] | RBSize | RB Offset Mod Lowest | Middle | Highest O“tp(’;é:]‘;wer O“tp‘z\tN';ower
20 1 1 22.38 22.41 22.50
20 1 104 22.68 22.76 22.85
20 50 25 22.68 22.67 22.55
PI/2 BPSK
20 1 0 21.90 21.98 22.03
20 1 105 22.18 22.22 22.34
20 100 0 22.17 22.18 22.14 2291 01954
20 1 1 22.43 22.51 22.59
20 1 104 22.71 22.83 2291
20 50 25 oPsK 22.69 22.70 22.60
20 1 0 21.47 21.47 21.56
20 1 105 21.77 21.82 21.90
20 100 0 21.69 21.68 21.65
20 1 1 16-QAM 21.50 21.44 21.53
20 1 1 64-QAM 19.93 20.04 20.07 21.53 0.1422
20 1 1 256-QAM 17.90 17.96 18.02
Limit ERP < 7W Result Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

NR n25 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest Out[z;ér:(;wer OutpL(J\tNl;OWGI’
5 1 1 22.71 22.48 23.05
5 1 23 22.78 22.64 23.16
5 12 6 R 22.79 22.68 23.10
5 1 0 22.31 22.08 22.59
5 1 24 22.18 22.19 22.58
5 25 0 22.35 22.13 22.60 2316 0.2070
5 1 1 22.71 22.68 23.02
5 1 23 22.72 22.72 23.02
5 12 6 oPSK 22.83 22.64 23.12
5 1 0 21.73 21.46 22.07
5 1 24 21.80 21.62 22.06
5 25 0 21.83 21.60 22.13
5 1 1 16-QAM 21.85 21.50 22.07
5 1 1 64-QAM 20.36 20.02 20.48 22.07 0.1611
5 1 1 256-QAM 18.21 18.12 18.56
Limit EIRP < 2W Result Pass
NR n25 Maximum Average Power [dBm]
BW[MHz] | RBSize | RB Offset Mod Lowest | Middle | Highest O“tp(’;é:]‘;wer O“tp‘z\tN';ower
10 1 1 22.06 22.57 22.93
10 1 50 22.71 22.72 23.02
10 25 12 22.77 22.71 23.02
PI/2 BPSK
10 1 0 21.56 22.09 22.46
10 1 51 22.14 22.27 22.47
10 50 0 22.26 22.14 22.53 23.02 0.2004
10 1 1 22.69 22.65 23.01
10 1 50 22.79 22.79 23.02
10 25 12 oPsK 22.72 22.69 23.00
10 1 0 21.70 21.55 21.95
10 1 51 21.69 21.71 22.02
10 50 0 21.75 21.69 22.00
10 1 1 16-QAM 21.71 21.53 22.02
10 1 1 64-QAM 20.10 20.03 20.60 22.02 0.1592
10 1 1 256-QAM 18.21 18.06 18.44
Limit EIRP < 2W Result Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

NR n25 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest Out[z;ér:(;wer OutpL(J\tNl;OWGI’
15 1 1 22.78 22.63 22.90
15 1 77 22.67 22.79 23.15
15 36 18 R 22.79 22.68 23.12
15 1 0 22.33 22.15 22.39
15 1 78 22.19 22.28 22.63
15 75 0 22.22 22.19 22.56 2315 0.2065
15 1 1 22.67 22.64 22.80
15 1 77 22.61 22.91 23.12
15 36 18 oPSK 22.76 22.70 23.12
15 1 0 21.65 21.59 21.93
15 1 78 21.68 21.79 22.14
15 75 0 21.76 21.65 22.15
15 1 1 16-QAM 21.75 21.58 21.73
15 1 1 64-QAM 20.24 20.11 20.44 21.75 0.1496
15 1 1 256-QAM 18.26 18.15 18.42
Limit EIRP < 2W Result Pass
NR n25 Maximum Average Power [dBm]
BW[MHz] | RBSize | RB Offset Mod Lowest | Middle | Highest O“tp(’;é:]‘;wer O“tp‘z\tN';ower
20 1 1 22.74 22.68 22.86
20 1 104 22.65 22.81 23.06
20 50 25 22.76 22.64 23.03
PI/2 BPSK
20 1 0 22.25 22.12 22.37
20 1 105 22.16 22.31 22.64
20 100 0 22.25 22.15 22.53 2317 02075
20 1 1 22.65 22.71 22.90
20 1 104 22.65 22.82 23.17
20 50 25 oPsK 22.79 22.71 23.01
20 1 0 21.68 21.66 21.80
20 1 105 21.64 21.83 22.13
20 100 0 21.78 21.70 22.00
20 1 1 16-QAM 21.65 21.71 21.83
20 1 1 64-QAM 20.21 20.22 20.40 21.83 0.1524
20 1 1 256-QAM 18.24 18.15 18.35
Limit EIRP < 2W Result Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

NR n41 HPUE Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest Out[z;ér:(;wer OutpL(J\tNl;OWGI’
20 1 1 25.50 25.62 25.63
20 1 49 25.53 25.59 25.65
20 25 12 R 25.60 25.63 25.70
20 1 0 22.09 22.12 22.15
20 1 50 22.05 22.07 22.15
20 50 0 25.09 25.16 25.18 2570 0.3715
20 1 1 25.57 25.64 25.61
20 1 49 25.56 25.58 25.70
20 25 12 oPSK 25.57 25.65 25.68
20 1 0 22.06 22.15 22.12
20 1 50 22.07 22.15 22.18
20 50 0 24.58 24.64 24.66
20 1 1 16-QAM 24.55 24.57 24.63
20 1 1 64-QAM 23.10 23.15 23.13 24.63 0.2904
20 1 1 256-QAM 21.07 21.20 21.20
Limit EIRP < 2W Result Pass
NR n41 HPUE Maximum Average Power [dBm]
BW[MHz] | RBSize | RB Offset Mod Lowest | Middle | Highest O“tp(’;é:]‘;wer O“tp‘z\tN';ower
40 1 1 25.94 25.91 25.93
40 1 104 25.96 26.06 26.10
40 50 25 25.94 26.00 25.96
PI/2 BPSK
40 1 0 22.48 22.40 22.43
40 1 105 22.48 22.59 22.62
40 100 0 25.49 25.53 25.46 26.16 0.4130
40 1 1 25.95 25.92 24.94
40 1 104 26.00 26.16 26.15
40 50 25 oPsK 25.92 25.95 25.93
40 1 0 22.49 22.42 22.45
40 1 105 22.51 22.67 22.63
40 100 0 25.00 25.00 24.98
40 1 1 16-QAM 24.95 24.85 24.97
40 1 1 64-QAM 23.45 23.47 23.47 24.97 0.3141
40 1 1 256-QAM 21.47 21.43 21.49
Limit EIRP < 2W Result Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

NR n41 HPUE Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest Out[z;ér:(;wer OutpL(J\tNl;OWGI’
50 1 1 25.91 25.83 25.66
50 1 131 25.94 26.02 25.98
50 64 32 R e 26.00 26.00 25.83
50 1 0 22.44 22.34 22.13
50 1 132 22.40 22.52 22.43
50 128 0 25.45 25.48 25.32 26.04 0.4018
50 1 1 25.92 25.84 25.67
50 1 131 25.92 26.04 26.01
50 64 32 QPSK 25.97 25.97 25.85
50 1 0 22.45 22.36 22.15
50 1 132 22.49 22.57 22.48
50 128 0 24.94 24.98 24.79
50 1 1 16-QAM 24.92 24.82 24.64
50 1 1 64-QAM 23.39 23.32 23.15 24.92 0.3105
50 1 1 256-QAM 21.43 21.34 21.12
Limit EIRP < 2W Result Pass
NR n41 HPUE Maximum Average Power [dBm]
. . . Output Power | Output Power
BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest (dBm) w)
60 1 1 25.85 25.82 25.57
60 1 160 25.80 26.00 26.01
60 81 40 25.95 26.02 25.85
P1/2 BPSK
60 1 0 22.32 22.31 22.06
60 1 161 22.31 22.46 22.48
60 162 0 25.40 25.50 25.36 26.02 0.3999
60 1 1 25.85 25.79 25.57
60 1 160 25.81 26.02 26.00
60 81 40 QPSK 25.95 25.99 25.84
60 1 0 22.33 22.30 22.08
60 1 161 22.34 22.52 22.56
60 162 0 24.94 25.02 24.88
60 1 1 16-QAM 24.80 24.73 24.57
60 1 1 64-QAM 23.36 23.31 23.09 24.80 0.3020
60 1 1 256-QAM 21.37 21.26 21.20
Limit EIRP < 2W Result Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

NR n41 HPUE Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest Out[z;ér:(;wer OutpL(J\tNl;OWGI’
80 1 1 25.91 25.78 25.68
80 1 215 25.77 26.00 26.14
80 108 54 R 25.91 25.89 25.90
80 1 0 22.40 22.28 22.23
80 1 216 22.27 22.46 22.69
80 216 0 25.44 25.40 25.40 26.14 04111
80 1 1 25.97 25.79 25.66
80 1 215 25.74 26.03 26.13
80 108 54 oPSK 25.92 25.87 25.91
80 1 0 22.41 22.25 22.18
80 1 216 22.29 22.50 22.64
80 216 0 24.90 24.90 24.88
80 1 1 16-QAM 25.03 24.73 24.66
80 1 1 64-QAM 23.39 23.35 23.20 25.03 0.3184
80 1 1 256-QAM 21.33 21.49 21.15
Limit EIRP < 2W Result Pass
NR n41 HPUE Maximum Average Power [dBm]
BW[MHz] | RBSize | RB Offset Mod Lowest | Middle | Highest O“tp(’;é:]‘;wer O“tp‘z\tN';ower
90 1 1 25.92 25.73 25.58
90 1 243 25.62 26.02 26.14
90 120 60 25.79 25.82 25.81
PI/2 BPSK
90 1 0 22.42 22.27 21.95
90 1 244 22.12 22.56 22.64
90 243 0 25.27 25.42 25.30 26.14 04111
90 1 1 25.88 25.75 25.55
90 1 243 25.66 26.00 26.12
90 120 60 oPsK 25.79 25.93 25.84
90 1 0 22.42 22.26 22.09
90 1 244 22.13 22.52 22.62
90 243 0 24.82 24.90 24.78
90 1 1 16-QAM 24.92 24.79 24.54
90 1 1 64-QAM 23.41 23.29 23.13 24.92 0.3105
90 1 1 256-QAM 21.45 21.31 21.08
Limit EIRP < 2W Result Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

NR n41 HPUE Maximum Average Power [dBm]
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest Outr():ér:(;wer OutpL(J\tNl;ower

100 1 1 25.90 25.70 25.48

100 1 271 25.64 26.02 26.22

100 135 67 1 B 25.79 25.86 25.81

100 1 0 22.41 22.25 22.00

100 1 272 22.17 22.52 22.70

100 270 0 25.30 25.42 25.32 26.22 0.4188
100 1 1 25.88 25.76 25.46

100 1 271 25.65 26.05 26.16

100 135 67 QPSK 25.80 25.90 25.85

100 1 0 22.38 22.23 21.96

100 1 272 22.15 22.56 22.68

100 270 0 24.77 24.88 24.82

100 1 1 16-QAM 24.84 24.73 24.43

100 1 1 64-QAM 23.39 23.29 22.95 24.84 0.3048
100 1 1 256-QAM 21.38 21.37 21.05

Limit EIRP < 2W Result Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

NR n66 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest Out[z;ér:(;wer OutpL(J\tNl;OWGI’
5 1 1 22.68 22.83 22.88
5 1 23 22.81 22.88 22.86
5 12 6 R 22.71 22.91 22.94
5 1 0 22.19 22.30 22.35
5 1 24 22.28 22.41 22.42
5 25 0 22.26 22.35 22.36 23.00 0.1995
5 1 1 22.65 22.85 22.82
5 1 23 22.76 23.00 22.90
5 12 6 oPSK 22.72 22.90 22.94
5 1 0 21.62 21.82 21.82
5 1 24 21.75 21.86 21.91
5 25 0 21.72 21.91 21.87
5 1 1 16-QAM 21.52 21.72 21.80
5 1 1 64-QAM 20.11 20.35 20.29 21.80 0.1514
5 1 1 256-QAM 18.24 18.35 18.39
Limit EIRP < 1W Result Pass
NR n66 Maximum Average Power [dBm]
BW[MHz] | RBSize | RB Offset Mod Lowest | Middle | Highest O“tp(’;é:]‘;wer O“tp‘z\tN';ower
10 1 1 22.73 22.84 22.89
10 1 50 22.76 22.83 22.92
10 25 12 22.77 22.89 22.96
PI/2 BPSK
10 1 0 22.15 22.28 22.35
10 1 51 22.24 22.38 22.38
10 50 0 22.23 22.46 22.39 22 06 01977
10 1 1 22.64 22.82 22.88
10 1 50 22.71 22.90 22.94
10 25 12 oPsK 22.73 22.94 22.90
10 1 0 21.67 21.75 21.88
10 1 51 21.67 21.96 22.00
10 50 0 21.73 21.90 21.92
10 1 1 16-QAM 21.67 21.75 21.86
10 1 1 64-QAM 20.23 20.27 20.47 21.86 0.1535
10 1 1 256-QAM 18.24 18.32 18.28
Limit EIRP < 1W Result Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

NR n66 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest Out[z;ér:(;wer OutpL(J\tNl;OWGI’
15 1 1 22.90 22.93 22.87
15 1 77 22.86 22.83 22.87
15 36 18 R 22.88 22.91 22.85
15 1 0 22.37 22.37 22.37
15 1 78 22.33 22.32 22.34
15 75 0 22.40 22.43 22.36 22 06 01977
15 1 1 22.84 22.91 22.75
15 1 77 22.90 22.96 22.85
15 36 18 oPSK 22.91 22.94 22.83
15 1 0 21.80 21.92 21.85
15 1 78 21.74 21.88 21.85
15 75 0 21.93 21.96 21.88
15 1 1 16-QAM 21.77 21.93 21.84
15 1 1 64-QAM 20.28 20.46 20.41 21.93 0.1560
15 1 1 256-QAM 18.42 18.46 18.34
Limit EIRP < 1W Result Pass
NR n66 Maximum Average Power [dBm]
BW[MHz] | RBSize | RB Offset Mod Lowest | Middle | Highest O“tp(’;é:]‘;wer O“tp‘z\tN';ower
20 1 1 22.76 22.90 22.77
20 1 104 22.80 22.88 22.87
20 50 25 22.80 22.95 22.94
PI/2 BPSK
20 1 0 22.31 22.39 22.30
20 1 105 22.30 22.37 22.37
20 100 0 22.34 22.42 22.40 2297 01982
20 1 1 22.78 22.84 22.81
20 1 104 22.71 22.88 22.79
20 50 25 oPsK 22.89 22.93 22.97
20 1 0 21.82 21.85 21.75
20 1 105 21.80 21.94 21.83
20 100 0 21.79 21.92 21.92
20 1 1 16-QAM 22.20 21.84 21.73
20 1 1 64-QAM 20.29 20.37 20.36 22.20 0.1660
20 1 1 256-QAM 18.21 18.42 18.23
Limit EIRP < 1W Result Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

NR n66 Maximum Average Power [dBm]
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest Outr():ér:(;wer OutpL(J\tNl;ower
40 1 1 22.71 22.71 23.01
40 1 214 23.06 23.08 23.17
40 108 54 1 B 22.91 23.02 23.08
40 1 0 22.18 22.19 22.48
40 1 215 22.48 22.53 22.66
40 216 0 22.43 22.51 22.41 2329 0.2099
40 1 1 22.70 22.71 22.96
40 1 214 23.06 23.18 23.22
40 108 54 QPSK 22.97 23.02 23.04
40 1 0 21.68 21.70 22.02
40 1 215 22.05 22.08 22.21
40 216 0 22.04 22.06 22.10
40 1 1 16-QAM 21.82 21.80 21.86
40 1 1 64-QAM 20.32 20.25 20.45 21.86 0.1535
40 1 1 256-QAM 18.36 18.45 18.37
Limit EIRP < 1W Result Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

NR n71 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest Out[z;ér:(;wer OutpL(J\tNl;OWGI’
5 1 1 22.92 22.88 22.82
5 1 23 22.87 22.77 22.72
5 12 6 R 22.95 22.83 22.72
5 1 0 22.42 22.40 22.36
5 1 24 22.32 22.29 22.21
5 25 0 22.43 22.39 22.22 23.00 0.1995
5 1 1 23.00 22.92 22.85
5 1 23 22.91 22.87 22.76
5 12 6 oPSK 22.86 22.87 22.80
5 1 0 21.86 21.82 21.84
5 1 24 21.85 21.65 21.60
5 25 0 21.87 21.85 21.70
5 1 1 16-QAM 21.90 21.84 21.75
5 1 1 64-QAM 20.32 20.40 20.33 21.90 0.1549
5 1 1 256-QAM 18.43 18.46 18.44
Limit ERP < 3W Result Pass
NR n71 Maximum Average Power [dBm]
BW[MHz] | RBSize | RB Offset Mod Lowest | Middle | Highest O“tp(’;é:]‘;wer O“tp‘z\tN';ower
10 1 1 22.92 22.87 22,71
10 1 50 22.81 22.82 22.78
10 25 12 22.90 22.86 22.82
PI/2 BPSK
10 1 0 22.45 22.40 22.23
10 1 51 22.32 22.31 22.23
10 50 0 22.39 22.34 22.32 2292 0.1959
10 1 1 22.81 22.90 22.82
10 1 50 22.75 22.87 22.77
10 25 12 oPsK 22.80 22.85 22.81
10 1 0 21.80 21.81 21.72
10 1 51 21.71 21.76 21.70
10 50 0 21.81 21.87 21.77
10 1 1 16-QAM 21.93 21.77 21.75
10 1 1 64-QAM 20.45 20.43 20.32 21.93 0.1560
10 1 1 256-QAM 18.37 18.35 18.25
Limit ERP < 3W Result Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

NR n71 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest Out[z;ér:(;wer OutpL(J\tNl;OWGI’
15 1 1 23.06 22.92 22.80
15 1 77 22.95 22.82 22.59
15 36 18 R e 23.05 22.90 22.81
15 1 0 22.43 22.50 22.33
15 1 78 22.30 22.32 22.12
15 75 0 22.50 22.43 22.25 23.06 0.2023
15 1 1 23.03 22.92 22.83
15 1 77 23.00 22.85 22.75
15 36 18 QPSK 22.97 22.90 22.80
15 1 0 21.96 21.91 21.86
15 1 78 21.85 21.81 21.65
15 75 0 22.05 21.92 21.77
15 1 1 16-QAM 21.93 21.94 21.85
15 1 1 64-QAM 20.50 20.42 20.35 21.94 0.1563
15 1 1 256-QAM 18.50 18.48 18.33
Limit ERP < 3W Result Pass
NR n71 Maximum Average Power [dBm]
. . . Output Power | Output Power
BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest (dBm) w)
20 1 1 23.05 22.95 22.86
20 1 104 22.90 22.63 22.65
20 50 25 22.95 22.88 22.86
P1/2 BPSK
20 1 0 22.45 22.40 22.43
20 1 105 22.26 22.21 22.13
20 100 0 22.43 22.35 22.30 23.05 0.2018
20 1 1 22.92 23.03 22.91
20 1 104 22.87 22.76 22.63
20 50 25 QPSK 22.96 22.85 22.80
20 1 0 21.96 21.93 21.95
20 1 105 21.76 21.82 21.70
20 100 0 21.93 21.80 21.82
20 1 1 16-QAM 21.90 22.00 21.85
20 1 1 64-QAM 20.43 20.56 20.52 22.00 0.1585
20 1 1 256-QAM 18.40 18.42 18.35
Limit ERP < 3W Result Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

Part 270 NR n77 HPUE Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest Out[z;ér:(;wer OutpL(J\tNl;OWGI’
20 1 1 25.57 25.62 25.72
20 1 49 25.48 25.77 25.78
20 25 12 R 25.57 25.66 25.82
20 1 0 22.10 22.15 22.25
20 1 50 22.09 22.25 22.30
20 50 0 25.09 25.19 25.26 25 82 03819
20 1 1 25.57 25.62 25.70
20 1 49 25.50 25.75 25.79
20 25 12 oPSK 25.45 25.65 25.73
20 1 0 22.13 22.14 22.23
20 1 50 22.05 22.30 22.33
20 50 0 24.62 24.72 24.72
20 1 1 16-QAM 24.55 24.65 24.75
20 1 1 64-QAM 23.08 23.15 23.29 24.75 0.2985
20 1 1 256-QAM 21.15 21.15 21.32
Limit EIRP < 1W Result Pass
Part 270 NR n77 HPUE Maximum Average Power [dBm]
BW[MHz] | RBSize | RB Offset Mod Lowest | Middle | Highest O“tp(’;é:]‘;wer O“tp‘z\tN';ower
40 1 1 25.57 25.49 25.45
40 1 104 25.67 25.56 25.74
40 50 25 25.63 25.59 25.52
PI/2 BPSK
40 1 0 22.10 22.04 21.98
40 1 105 22.19 22.12 22.23
40 100 0 25.07 25.01 25.05 25 75 03758
40 1 1 25.59 25.48 25.50
40 1 104 25.62 25.64 25.75
40 50 25 oPsK 25.58 25.47 25.51
40 1 0 22.14 22.00 21.95
40 1 105 22.18 22.14 22.23
40 100 0 24.59 24.53 24.56
40 1 1 16-QAM 2451 24.50 24.53
40 1 1 64-QAM 23.06 23.00 22.96 24.53 0.2838
40 1 1 256-QAM 21.00 21.09 20.94
Limit EIRP < 1W Result Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

Part 270 NR n77 HPUE Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest Out[z;ér:(;wer OutpL(J\tNl;OWGI’
50 1 1 25.39 25.35 25.55
50 1 131 25.44 25.34 25.64
50 64 32 R 25.45 25.47 25.38
50 1 0 21.90 21.84 22.06
50 1 132 22.01 21.86 22.14
50 128 0 24.92 24.95 24.93 25 65 03673
50 1 1 25.38 25.33 25.58
50 1 131 25.38 25.35 25.65
50 64 32 oPSK 25.39 25.47 25.35
50 1 0 21.89 21.85 22.02
50 1 132 21.97 21.83 22.16
50 128 0 24.45 24.43 24.45
50 1 1 16-QAM 24.40 24.33 24.56
50 1 1 64-QAM 22.94 22.83 23.03 24.56 0.2858
50 1 1 256-QAM 20.83 20.92 21.04
Limit EIRP < 1W Result Pass
Part 270 NR n77 HPUE Maximum Average Power [dBm]
BW[MHz] | RBSize | RB Offset Mod Lowest | Middle | Highest O“tp(’;é:]‘;wer O“tp‘z\tN';ower
60 1 1 25.44 25.58 25.58
60 1 160 25.56 25.85 25.88
60 81 40 25.65 25.76 25.92
PI/2 BPSK
60 1 0 21.96 21.96 22.12
60 1 161 22.06 22.35 22.42
60 162 0 25.11 25.20 25.35 2592 0.3908
60 1 1 25.47 25.56 25.60
60 1 160 25.56 22.87 25.89
60 81 40 oPsK 25.61 25.78 25.88
60 1 0 21.98 22.01 22.12
60 1 161 22.06 22.36 22.42
60 162 0 24.63 24.75 24.85
60 1 1 16-QAM 24.44 24.63 24.54
60 1 1 64-QAM 22.93 23.05 23.16 24.63 0.2904
60 1 1 256-QAM 20.94 21.12 21.08
Limit EIRP < 1W Result Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

Part 270 NR n77 HPUE Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest Out[z;ér:(;wer OutpL(J\tNl;OWGI’
80 1 1 25.58 25.65 25.66
80 1 215 25.43 25.73 25.92
80 108 54 R e 25.64 25.78 25.95
80 1 0 22.08 22.15 22.18
80 1 216 21.97 22.25 22.43
80 216 0 25.12 25.26 25.35 25 95 0.3936
80 1 1 25.58 25.66 25.65
80 1 215 25.43 25.71 25.94
80 108 54 QPSK 25.67 25.79 25.95
80 1 0 22.09 22.18 22.14
80 1 216 21.96 22.23 22.41
80 216 0 24.65 24.73 24.83
80 1 1 16-QAM 24.60 24.61 24.61
80 1 1 64-QAM 23.09 23.20 23.17 24.61 0.2891
80 1 1 256-QAM 21.09 21.14 21.23
Limit EIRP < 1W Result Pass
Part 270 NR n77 HPUE Maximum Average Power [dBm]
. . . Output Power | Output Power
BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest (dBm) w)
90 1 1 25.55 25.55 25.55
90 1 243 25.45 25.79 25.95
90 120 60 25.62 25.77 25.83
P1/2 BPSK
90 1 0 22.06 22.06 22.12
90 1 244 22.02 22.23 22.46
90 243 0 25.11 25.26 25.35 25 95 0.3936
90 1 1 25.55 25.59 25.56
90 1 243 25.54 25.78 25.93
90 120 60 QPSK 25.59 25.76 25.83
90 1 0 22.10 22.08 22.01
90 1 244 22.02 22.25 22.47
90 243 0 24.58 24.76 24.83
90 1 1 16-QAM 24.45 24.55 24.56
90 1 1 64-QAM 22.93 23.09 23.05 24.56 0.2858
90 1 1 256-QAM 21.03 21.10 21.05
Limit EIRP < 1W Result Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

Part 270 NR n77 HPUE Maximum Average Power [dBm]
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest Outr():ér:(;wer OutpL(J\tNl;ower

100 1 1 25.53 25.50 25.55

100 1 271 25.52 25.83 26.02

100 135 67 1 B 25.56 25.73 25.86

100 1 0 22.01 21.92 22.02

100 1 272 22.04 22.32 22.58

100 270 0 25.10 25.15 25.27 26.05 0.4027
100 1 1 25.51 25.43 25.51

100 1 271 25.55 25.82 26.05

100 135 67 QPSK 25.57 25.70 25.85

100 1 0 21.99 21.93 22.02

100 1 272 22.05 22.31 22,51

100 270 0 24.57 24.70 24.77

100 1 1 16-QAM 24.50 24.36 24.54

100 1 1 64-QAM 23.01 22.93 23.10 24.54 0.2844
100 1 1 256-QAM 20.91 21.06 21.02

Limit EIRP < 1W Result Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

Part 270 NR n78 HPUE Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest Out[z;ér:(;wer OutpL(J\tNl;OWGI’
20 1 1 25.55 25.55 25.58
20 1 49 25.47 25.54 25.65
20 25 12 R e 25.42 25.55 25.59
20 1 0 22.00 22.11 22.14
20 1 50 22.05 22.11 22.22
20 50 0 24.97 25.05 25.11 25 66 0.3681
20 1 1 25.61 25.54 25.57
20 1 49 25.48 25.55 25.66
20 25 12 QPSK 25.43 25.54 25.58
20 1 0 22.12 22.08 22.12
20 1 50 22.04 22.11 22.23
20 50 0 2451 24.57 24.62
20 1 1 16-QAM 24.58 24.64 24.60
20 1 1 64-QAM 23.05 23.10 23.14 24.64 0.2911
20 1 1 256-QAM 21.07 21.15 21.05
Limit EIRP < 1W Result Pass
Part 270 NR n78 HPUE Maximum Average Power [dBm]
. . . Output Power | Output Power
BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest (dBm) w)
40 1 1 25.33 25.46 25.50
40 1 104 25.50 25.53 25.56
40 50 25 25.30 25.38 25.46
P1/2 BPSK
40 1 0 21.86 21.92 22.02
40 1 105 21.99 22.11 2211
40 100 0 24.82 24.93 25.00 25 58 0.3614
40 1 1 25.32 25.48 25.53
40 1 104 25.48 25.52 25.58
40 50 25 QPSK 25.29 25.35 25.40
40 1 0 21.86 21.94 22.02
40 1 105 22.02 22.06 22.10
40 100 0 24.35 24.41 24.51
40 1 1 16-QAM 24.31 24.39 24.40
40 1 1 64-QAM 24.20 22.95 22.91 24.4000 0.2754
40 1 1 256-QAM 20.82 20.93 20.93
Limit EIRP < 1W Result Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

Part 270 NR n78 HPUE Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest Out[z;ér:(;wer OutpL(J\tNl;OWGI’
50 1 1 25.26 25.24 25.22
50 1 131 25.31 25.36 25.38
50 64 32 R 25.26 25.34 25.26
50 1 0 21.77 21.78 21.80
50 1 132 21.81 21.92 21.93
50 128 0 24.75 24.81 24.80 25 38 0.3451
50 1 1 25.26 25.23 25.21
50 1 131 25.29 25.33 25.36
50 64 32 oPSK 25.21 25.30 25.24
50 1 0 21.76 21.77 21.75
50 1 132 21.80 21.84 21.92
50 128 0 24.25 24.33 24.29
50 1 1 16-QAM 24.23 24.25 24.22
50 1 1 64-QAM 22.73 22.74 22.70 24.25 0.2661
50 1 1 256-QAM 20.69 20.70 20.73
Limit EIRP < 1W Result Pass
Part 270 NR n78 HPUE Maximum Average Power [dBm]
BW[MHz] | RBSize | RB Offset Mod Lowest | Middle | Highest O“tp(’;é:]‘;wer O“tp‘z\tN';ower
60 1 1 25.24 25.32 25.24
60 1 160 25.29 25.44 25.49
60 81 40 25.39 25.33 25.33
PI/2 BPSK
60 1 0 21.78 21.82 21.75
60 1 161 21.78 21.94 22.02
60 162 0 24.92 24.82 24.85 25 52 0.3565
60 1 1 25.24 25.32 25.26
60 1 160 25.31 25.45 25.52
60 81 40 oPsK 25.31 25.30 25.32
60 1 0 21.76 21.79 21.73
60 1 161 21.85 21.94 22.10
60 162 0 24.37 24.30 24.34
60 1 1 16-QAM 24.24 24.22 24.25
60 1 1 64-QAM 22.63 22.75 22.75 24.25 0.2661
60 1 1 256-QAM 20.81 20.83 20.72
Limit EIRP < 1W Result Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

Part 270 NR n78 HPUE Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest Out[z;ér:(;wer OutpL(J\tNl;OWGI’
80 1 1 25.27 25.26 25.29
80 1 215 25.44 25.57 25.62
80 108 54 R e 25.40 25.35 25.38
80 1 0 21.79 21.82 21.86
80 1 216 21.97 22.08 22.16
80 216 0 24.89 24.84 24.89 25 62 0.3648
80 1 1 25.30 25.32 25.27
80 1 215 25.49 25.58 25.62
80 108 54 QPSK 25.39 25.32 25.37
80 1 0 21.85 21.78 21.86
80 1 216 22.03 22.11 22.17
80 216 0 24.39 24.34 24.41
80 1 1 16-QAM 24.24 24.32 24.35
80 1 1 64-QAM 22.79 22.67 22.80 24.35 0.2723
80 1 1 256-QAM 20.77 20.73 20.79
Limit EIRP < 1W Result Pass
Part 270 NR n78 HPUE Maximum Average Power [dBm]
. . . Output Power | Output Power
BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest (dBm) w)
90 1 1 25.40 2541 25.36
90 1 243 25.63 25.60 25.54
90 120 60 2541 25.37 25.43
P1/2 BPSK
90 1 0 21.89 21.87 21.89
90 1 244 22.15 22.15 22.14
90 243 0 24.91 24.90 24.96 25 67 0.3690
90 1 1 25.40 2541 25.35
90 1 243 25.53 25.60 25.67
90 120 60 QPSK 25.39 25.38 25.41
90 1 0 21.94 21.86 21.80
90 1 244 22.15 22.13 22.10
90 243 0 24.39 24.38 24.41
90 1 1 16-QAM 24.35 24.31 24.34
90 1 1 64-QAM 22.84 22.95 22.79 24.35 0.2723
90 1 1 256-QAM 20.80 20.85 20.92
Limit EIRP < 1W Result Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

Part 270 NR n78 HPUE Maximum Average Power [dBm]
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest Outr():ér:(;wer OutpL(J\tNl;ower

100 1 1 - 25.35 -

100 1 271 - 25.62 -

100 135 67 1 B - 25.40 -

100 1 0 - 21.89 -

100 1 272 - 22.18 -

100 270 0 - 24.92 - 25,66 03681
100 1 1 - 25.37 -

100 1 271 - 25.66 -

100 135 67 QPSK - 25.35 -

100 1 0 - 21.93 -

100 1 272 - 22.19 -

100 270 0 - 24.37 -

100 1 1 16-QAM - 24.43 -

100 1 1 64-QAM - 22.90 - 24.43 0.2773
100 1 1 256-QAM - 20.83 -

Limit EIRP < 1W Result Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

Part 27Q NR n77 HPUE Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest Out[z;ér:(;wer OutpL(J\tNl;OWGI’
20 1 1 25.50 25.30 25.51
20 1 49 25.38 25.39 25.30
20 25 12 R 25.45 25.28 25.37
20 1 0 21.91 21.83 22.14
20 1 50 21.85 21.83 21.76
20 50 0 24.95 24.75 24.93 2551 0.3556
20 1 1 25.45 25.37 25.49
20 1 49 25.34 25.35 25.29
20 25 12 oPSK 25.43 25.26 25.37
20 1 0 21.92 21.76 21.96
20 1 50 21.84 21.85 21.76
20 50 0 24.43 24.35 24.40
20 1 1 16-QAM 24.49 24.43 24.55
20 1 1 64-QAM 22.86 22.82 22.03 24.55 0.2851
20 1 1 256-QAM 20.97 20.87 20.97
Limit EIRP < 1W Result Pass
Part 27Q NR n77 HPUE Maximum Average Power [dBm]
BW[MHz] | RBSize | RB Offset Mod Lowest | Middle | Highest O“tp(’;é:]‘;wer O“tp‘z\tN';ower
40 1 1 25.44 25.53 25.54
40 1 104 25.31 25.53 25.38
40 50 25 25.40 25.34 25.47
PI/2 BPSK
40 1 0 21.95 21.94 22.03
40 1 105 21.68 21.91 21.86
40 100 0 24.90 24.93 24.95 25 55 03589
40 1 1 25.48 25.42 25.55
40 1 104 25.29 25.49 25.36
40 50 25 oPsK 25.37 25.37 25.44
40 1 0 21.93 21.97 22.04
40 1 105 21.77 22.02 21.90
40 100 0 24.37 24.41 24.45
40 1 1 16-QAM 24.41 24.35 24.57
40 1 1 64-QAM 22.94 22.90 23.03 24.57 0.2864
40 1 1 256-QAM 20.96 20.89 21.08
Limit EIRP < 1W Result Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

Part 27Q NR n77 HPUE Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest Out[z;ér:(;wer OutpL(J\tNl;OWGI’
50 1 1 25.34 25.38 25.37
50 1 131 25.02 25.23 25.03
50 64 32 R 25.29 25.24 25.39
50 1 0 21.79 21.83 21.73
50 1 132 21.51 21.72 21.53
50 128 0 24.72 24.76 24.76 25 39 0.3459
50 1 1 25.35 25.39 25.30
50 1 131 25.00 25.23 25.08
50 64 32 oPSK 25.26 25.22 25.32
50 1 0 21.81 21.85 21.78
50 1 132 21.47 21.70 21.51
50 128 0 24.25 24.21 24.30
50 1 1 16-QAM 24.35 24.27 24.22
50 1 1 64-QAM 22.90 22.85 22.76 24.35 0.2723
50 1 1 256-QAM 20.82 20.81 20.70
Limit EIRP < 1W Result Pass
Part 27Q NR n77 HPUE Maximum Average Power [dBm]
BW[MHz] | RBSize | RB Offset Mod Lowest | Middle | Highest O“tp(’;é:]‘;wer O“tp‘z\tN';ower
60 1 1 25.44 25.46 25.30
60 1 160 25.23 25.22 25.12
60 81 40 25.28 25.37 25.46
PI/2 BPSK
60 1 0 21.85 21.93 21.82
60 1 161 21.68 21.69 21.68
60 162 0 24.83 24.90 24.92 25 46 03516
60 1 1 25.42 25.42 25.41
60 1 160 25.19 25.26 25.19
60 81 40 oPsK 25.35 25.34 25.46
60 1 0 21.88 21.91 21.76
60 1 161 21.71 21.73 21.68
60 162 0 24.37 24.38 24.39
60 1 1 16-QAM 24.33 24.42 24.30
60 1 1 64-QAM 22.91 22.98 22.86 24.42 0.2767
60 1 1 256-QAM 20.84 20.99 20.80
Limit EIRP < 1W Result Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

Part 27Q NR n77 HPUE Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest Out[z;ér:(;wer OutpL(J\tNl;OWGI’
80 1 1 25.46 25.65 25.65
80 1 215 25.16 25.07 25.11
80 108 54 R 25.49 25.38 25.47
80 1 0 21.92 22.12 22.11
80 1 216 21.67 21.58 21.52
80 216 0 24.95 24.95 24.95 25 65 03673
80 1 1 25.52 25.65 25.63
80 1 215 25.15 25.10 25.06
80 108 54 oPSK 25.45 25.49 25.48
80 1 0 21.90 22.11 22.09
80 1 216 21.66 21.56 21.57
80 216 0 25.49 24.47 24.43
80 1 1 16-QAM 24.57 24.60 24.65
80 1 1 64-QAM 22.94 23.13 22.10 24.65 0.2917
80 1 1 256-QAM 20.96 21.24 21.12
Limit EIRP < 1W Result Pass
Part 27Q NR n77 HPUE Maximum Average Power [dBm]
BW[MHz] | RBSize | RB Offset Mod Lowest | Middle | Highest O“tp(’;é:]‘;wer O“tp‘z\tN';ower
90 1 1 25.63 25.72 25.73
90 1 243 25.06 25.09 25.10
90 120 60 25.30 25.39 25.37
PI/2 BPSK
90 1 0 22.08 22.20 22.26
90 1 244 21.50 21.60 21.64
90 243 0 24.85 24.97 25.02 25 75 03758
90 1 1 25.65 25.70 25.75
90 1 243 25.06 25.13 25.14
90 120 60 oPsK 25.31 25.35 25.37
90 1 0 22.08 22.19 22.28
90 1 244 21.52 21.65 21.61
90 243 0 24.37 24.41 24.36
90 1 1 16-QAM 24.56 24.79 24.74
90 1 1 64-QAM 23.15 23.19 23.16 24.79 0.3013
90 1 1 256-QAM 21.10 21.23 21.20
Limit EIRP < 1W Result Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

Part 27Q NR n77 HPUE Maximum Average Power [dBm]
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest Outr():ér:(;wer OutpL(J\tNl;ower

100 1 1 - 25.67 -

100 1 271 - 25.12 -

100 135 67 1 B - 2541 -

100 1 0 - 22.13 -

100 1 272 - 21.62 -

100 270 0 - 25.05 - 25 67 0.3690
100 1 1 - 25.66 -

100 1 271 - 25.08 -

100 135 67 QPSK - 25.35 -

100 1 0 - 22.15 -

100 1 272 - 21.64 -

100 270 0 - 24.42 -

100 1 1 16-QAM - 24.64 -

100 1 1 64-QAM - 23.13 - 24.64 0.2911
100 1 1 256-QAM - 21.15 -

Limit EIRP < 1W Result Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

Part 27Q NR n78 HPUE Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest Out[z;ér:(;wer OutpL(J\tNl;OWGI’
20 1 1 25.24 25.29 25.39
20 1 49 25.15 25.44 25.45
20 25 12 R e 25.24 25.33 25.49
20 1 0 21.77 21.82 21.92
20 1 50 21.76 21.92 21.97
20 50 0 24.76 24.86 24.93 25 49 0.3540
20 1 1 25.24 25.29 25.37
20 1 49 25.17 25.42 25.46
20 25 12 QPSK 25.12 25.32 25.40
20 1 0 21.80 21.81 21.90
20 1 50 21.72 21.97 22.00
20 50 0 24.29 24.39 24.39
20 1 1 16-QAM 24.22 24.32 24.42
20 1 1 64-QAM 22.75 22.82 22.96 24.42 0.2767
20 1 1 256-QAM 20.82 20.82 20.99
Limit EIRP < 1W Result Pass
Part 27Q NR n78 HPUE Maximum Average Power [dBm]
. . . Output Power | Output Power
BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest (dBm) w)
40 1 1 2541 25.51 25.46
40 1 104 25.35 25.19 25.34
40 50 25 25.21 25.41 25.33
P1/2 BPSK
40 1 0 21.88 22.10 21.90
40 1 105 21.86 21.69 21.81
40 100 0 24.76 24.91 24.85 25 61 0.3639
40 1 1 25.47 25.61 2541
40 1 104 25.40 25.20 25.32
40 50 25 QPSK 25.23 25.37 25.32
40 1 0 21.91 22.13 21.94
40 1 105 21.84 21.65 21.80
40 100 0 24.26 24.40 24.34
40 1 1 16-QAM 24.44 24.58 24.41
40 1 1 64-QAM 22.95 23.12 22.98 24.58 0.2871
40 1 1 256-QAM 20.98 21.09 20.85
Limit EIRP < 1W Result Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

Part 27Q NR n78 HPUE Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest Out[z;ér:(;wer OutpL(J\tNl;OWGI’
50 1 1 25.27 25.35 25.31
50 1 131 25.00 24.95 25.05
50 64 32 R e 25.18 25.26 25.15
50 1 0 21.76 21.83 21.85
50 1 132 21.49 21.45 21.56
50 128 0 24.69 24.75 24.68 o5 35 0.3428
50 1 1 25.24 25.35 25.29
50 1 131 25.01 24.99 25.04
50 64 32 QPSK 25.15 25.26 25.14
50 1 0 21.76 21.85 21.78
50 1 132 21.48 21.47 21.54
50 128 0 24.17 24.23 24.18
50 1 1 16-QAM 24.32 24.34 24.33
50 1 1 64-QAM 22.80 22.89 22.85 24.34 0.2716
50 1 1 256-QAM 20.73 20.91 20.74
Limit EIRP < 1W Result Pass
Part 27Q NR n78 HPUE Maximum Average Power [dBm]
. . . Output Power | Output Power
BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest (dBm) w)
60 1 1 25.35 25.38 25.56
60 1 160 25.03 25.05 25.14
60 81 40 25.27 25.42 25.23
P1/2 BPSK
60 1 0 21.89 21.85 22.02
60 1 161 21.45 21.53 21.75
60 162 0 24.71 24.89 24.82 25 56 0.3597
60 1 1 25.37 25.40 25.43
60 1 160 25.03 25.11 25.24
60 81 40 QPSK 25.32 25.40 25.23
60 1 0 21.86 21.82 22.01
60 1 161 21.49 21.58 21.61
60 162 0 24.21 24.37 24.29
60 1 1 16-QAM 24.32 24.39 24.45
60 1 1 64-QAM 22.81 22.84 23.06 24.45 0.2786
60 1 1 256-QAM 20.88 20.97 21.03
Limit EIRP < 1W Result Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

Part 27Q NR n78 HPUE Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest Out[z;ér:(;wer OutpL(J\tNl;OWGI’
80 1 1 25.45 25.43 25.49
80 1 215 25.00 25.11 25.16
80 108 54 R e 25.39 25.39 25.36
80 1 0 21.92 22.03 22.00
80 1 216 21.48 21.60 21.63
80 216 0 24.85 24.89 24.95 25 49 0.3540
80 1 1 25.47 25.43 25.47
80 1 215 25.07 25.10 25.13
80 108 54 QPSK 25.38 25.40 25.36
80 1 0 21.96 21.92 21.98
80 1 216 21.48 21.63 21.67
80 216 0 24.34 24.36 24.43
80 1 1 16-QAM 24.42 24.43 24.56
80 1 1 64-QAM 22.94 22.93 22.89 24.56 0.2858
80 1 1 256-QAM 20.83 20.90 21.02
Limit EIRP < 1W Result Pass
Part 27Q NR n78 HPUE Maximum Average Power [dBm]
. . . Output Power | Output Power
BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest (dBm) w)
90 1 1 25.57 25.53 25.53
90 1 243 25.06 25.14 25.11
90 120 60 25.35 25.42 2541
P1/2 BPSK
90 1 0 22.04 22.02 22.04
90 1 244 21.54 21.57 21.63
90 243 0 24.84 24.92 24.95 25 61 0.3639
90 1 1 25.54 25.50 25.61
90 1 243 25.02 25.16 25.18
90 120 60 QPSK 25.36 25.36 25.45
90 1 0 22.04 22.00 22.06
90 1 244 21.61 21.67 21.65
90 243 0 24.34 24.39 24.46
90 1 1 16-QAM 2451 24.57 24.49
90 1 1 64-QAM 23.04 23.02 23.02 24.57 0.2864
90 1 1 256-QAM 21.14 21.01 21.09
Limit EIRP < 1W Result Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

Part 27Q NR n78 HPUE Maximum Average Power [dBm]
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest Outr():ér:(;wer OutpL(J\tNl;ower

100 1 1 - 25.56 -

100 1 271 - 25.07 -

100 135 67 1 B - 25.39 -

100 1 0 - 22.10 -

100 1 272 - 21.59 -

100 270 0 - 24.88 - 25,60 0.3631
100 1 1 - 25.60 -

100 1 271 - 25.20 -

100 135 67 QPSK - 25.49 -

100 1 0 - 22.11 -

100 1 272 - 21.58 -

100 270 0 - 24.41 -

100 1 1 16-QAM - 24.62 R

100 1 1 64-QAM - 23.06 - 24.62 0.2897
100 1 1 256-QAM - 21.02 -

Limit EIRP < 1W Result Pass
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Report No

. FG370621-01C

FR1 n5

Peak-to-Average Ratio

Mode FR1 n5/20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.94 4.68 5.66 6.02 PASS
Mode FR1 n5/20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.64 PASS
TEL : 886-3-327-3456 Page Number : A2-1 of 29

FAX . 886-3-328-4978




(CF 836.5 MHz.
Result Summs

04:46:48 PM 10/20/2023

seamancas. FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n5/ 20MHz / DFT-S OFDM / Middle Channel / Full RB

RefLevel J000dBm Offict 2105 ® AnBW 20 MH: RefLevel 3000 dBm Offset 2105 = AnBW 20 Mz
- an 3008 MessTime 65ms st 308 Mess Time 65 ms
1 CCOF wF
- -
1E-
5 1E =
X 5
\ . |
T
¥
i \
1604 | 1604 L
i1 if
¥ f
t
t |
| |
i
(G836 5 Mkz Wean Pur + 20,00 d || [GFE36.5 MFz Hhean Pur = 20,00 d8
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000 I
-_zuu dBm 26,48 dBm —uu dB 1,828 3428 3.94 9B _1 12 =_z1.15 dBm 26.75 dBm - 5.00 dB 2388 41048 68 dB .
04:45:03 M 10/20/2023 04:45:25 M4 10/20/2023
RefLevel J000dBm Offict 2105 ® AnBW 20 MH: RefLevel 3000 dBm Offset 2105 = AnBW 20 Mz
- are 3000 Meas Time 65 ms - an 308 Mess Time 65 ms
1 CCOF 153 view |1 ccoF 155 View
—so
1E-
®
s
l‘ 1E
| v
1E04 104 ;
i \
+ 1
i !
! i
i
(G836 5 Mkz Wean Pur + 20,00 d || [GFE36.5 MFz Hhean Pur = 20,00 d8
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000 I
-_mu dBm 26,78 dBm _5,05 d8 256 b 456,08 566.0b 5 mH = 20.21 dBm 2682 dBm 6.61dB 256 dB 508 db 602 dB 636 db
04:45:43 M 10/20/2023 04146116 M 10/20/2023

RefLevel 3000 B Offset 21045 = AnBW 20 MiHz
- A 3008 MessTime 6.5 ms.

Mean Pwr + 20,00 dB
Samples: 130000
- 18.20 dBm 26.33 dBm 812d8 3.02 b 6.64 9B

5.24 4B

7.56 db

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A2-2 of 29



seamancas. FCC RADIO TEST REPORT

Report No. : FG370621-01C

26dB Bandwidth

Mode FR1n5: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.97 9.55 14.36 18.82
Mode FR1 n5: 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 5.00 5.01 9.97 9.99 15.20 15.13 19.90 19.98
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 5.01 4.97 9.95 9.97 15.11 15.11 19.94 19.98
TEL : 886-3-327-3456 Page Number : A2-3 of 29

FAX . 886-3-328-4978




seamran a5 FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n5/5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

e - s =

RefLevel 30,00 dBn  Offset 21048 = REW 100kHz
3008 SWT 101 ms ® VBW 300kt Mode Auto Sweep

A
[T ot pte Gz Span 100 M
2 Markes Toble
] 1 835.341 MHz 17.32 6Bm ndb 26048
n 1 34012 MMz 842 dim ndB down BW 497 MHz
n ' 838,983 Wz £33 d8m QFacor 1679
o

04:42:31 PM 10/20/2023

FR1 n5/5MHz / CP OFDM

/ Middle Channel / Full RB

QPSK

16QAM

e - s =

RefLevel 30,00 dBn  Offset 21048 = REW 100kHz
= A 3108 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep
1 Frequency Sweep

tiVie Spactrum

RefLevel 30,00 dBn  Offset 21048 = REW 100kHz

= A 3008 SWT .01 ms = VBW 300 kHz _ Mode Auto Sweep

(CF 836.5 MHz. 1001 prs 0 MHz/ Span 10.0 MHz
2 Marker Table

M 1 834.772 MHz 13.25dBm ndB 260 dbl

m 1 B3I3.983 MHz 13.08 dBm nd8 down BW 5.00 MHz

n 1 838,978 MHz 1247 dBm @ Factor 167.1

(CF 836.5 MHz. 1001 ps 0 M2/ Span 10.0 MHz
2 Marker Table

M 1 837.769 MHz 1361 dBm B 260 dbl

m 1 B3I3.963 MHz 1237 dBm ndB down BW 5.01 MHz

n 1 838,978 MHz -11.25 dBm G Factor 167.1

04:55:34 PM 10/20/2023

04:56:03 PM 10/20/2023

64QAM

256QAM

e - s =

RefLevel 30,00 dBn  Offset 21048 = REW 100kHz

- an 3008 SWT 101 ms ® VBW 300kt Mode Auto Sweep

tiVie Spactrum

RefLevel 30,00 dBn  Offset 21048 = REW 100kHz
- an 3008 SWT .01 ms ® VBW 300kHz  Mode Auto Sweep

1 Fraquency Swep

1 Fraquency Swep

Ml 1250 dm wifi
2 2
. R NS PO . e, . . § :
o o +
/ 1 /
[ \z !
) ;
- {
I WP i 7
(I 001 pis S Span 10,0 Wik || cr 838 5 Wi 001 pis o] Span 10 Nz
2 Marker Table 2 Marker Table
M 1 836.26 MHz 12.90 dBm ndB 260 dbl M 1 834.762 MHz 1031 dBm ndB 260 dbl
n 1 B33.973 MHz 12.79 dBm ndB down BW 5.00 MHz n B34.002 MHz 15.59 dBm el down BW 497 MHz
0 i B38978 e 2248 dm QFactor 1671 0 i a38978 e 571 d Qfsctor 167

04:56:31 PM 10/20/2023

04:57:07 MM 10/20/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2-4 of 29




seamran a5 FCC RADIO TEST REPORT Report No. : FG370621-01C

FR1 n5/ 10MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

e - s =

RefLevel 30,00 dBn  Offset 21048 = REW 100kHz

-an 305 SWT 101 ms = VEW 300k Mode Auto Sweep
W] 1458 e
s36.5580 M
0
. ok FUVEA TSNS R
‘ \
o J -
i T
J \
s [
oMo Y )
Uil - ]
GasEswi 001 prs ST Span 20.0 Nz
2 Marker Table
Wi i 838.558 MHz 14,68 dBm nde 26008
n 1 91,505 Mz 1191 dbm B down W 955 MHz
o ' 811,055 Mz 1198 dBm QFactor 818

04:43:10 PM 10/20/2023

FR1 n5/ 10MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM

o Bl - i ]

RefLevel 30,00 dBn  Offset 21048 = REW 100kHz RefLevel 30,00 dBn  Offset 21048 = REW 100kHz

= ant 506 SWT_1.01ms ® VBIW 300kHz _Mode Auto Sweep = At 5006 SWT 101 ms & VBW 300 ki Mode Auto Sweep
1 Frequency Sweep -

i
0
i - — I My Ty =Y e —— i e Ry T e e T
o [ ! o f |
/ \ ! |
-
i 1 ] {
n " e ard :
ffn L o, i o]
Pt i | |20
e Wi T Spon 200 e || 7 € e T o) a0
2 Mok Tobiz 2 Mok Tobiz
M 1 833.683 MHz 9.78 dBm ndB 260 dbl M 1 833.063 MHz 10.39 dBm ndB 260 dbl
mn 1 B31.505 MHz 15.78 dBm ndB down BW 9.97 MHz mn 1 B31.465 MHz 15.80 dBm e down BW 9.99 MHz
¢} 1 841,475 MHz -15.95 dBm QFactor 836 ¢} 1 841.455 MHz -16.37 dBm Q Factor &34

04:54:53 PM 10/20/2023 04:54:28 PM 10/20/2023

64QAM 256QAM

s CEsET S EEOT
- A 3000 SWT 101 ms ® VBW 300kH: Mode Auto Sweep L]

3000 SWT 101 ms ® VBW 300kt Mode Auto sweep
1 Fraquency Swep

1 Fraquency Swep

Mi[l] 27908

Wi
35021 0 M
» »
0 P = e — 0 H
f \ RSN VAUV PRUPINEY P APV, S SIS .S
B | L o T T
) \ | |
/ | J |
] - ] :
Y i L
ah P \
iAo A i t T
¥ e T e T LT,
q| |- v WVl g
78365 Wz 001 prs O W/ Span 20.0 MHz || [CF 536.5 bz 001 ps M/ Span 20.0 MHz
2 Marker Table 2 Marker Table
M 1 835.021 MHz 9.79 dBm ndB 26048 mi 1 837.919 MHz 7.16 dBm ndd
n 1 B31.505 MHz 15.74 dBm ndB down BW 9.95 MHz n 1 B31.465 MHz 18.86 abm ndB down BW
n 1 BA1.455 MHz 1603 dBm 0 Facior 9 n 1 BA1435 MHz 1831 dBm @ Facior

04:53:58 PM 10/20/2023 04:53:23 PM 10/20/2023

TEL : 886-3-327-3456 Page Number 1 A2-5 of 29
FAX . 886-3-328-4978



seamran a5 FCC RADIO TEST REPORT Report No. : FG370621-01C

FR1 n5/ 15MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

e - s =

RefLevel 30,00 dBn  Offset 21048 = REW 300 kHz
3008 SWT 1.01ms ® VBW 1tz Mode Auto Swesp

LT TR ¥

.'I‘\H‘ o

- I
ool T ) AW

(CF 836.5 MHz. 1001 prs 0 MHz/ Span 30.0 MHz
2 Marker Table

M 1 839,587 MHz 1819 dBm ndB 26.0 dB

m 1 BI8.548 MHz 874 dBm nd8 down BW 14.36 MHz

i 1 813,303 MHz 7.17 dm QFactor 585

04:43:55 PM 10/20/2023

FR1 n5/ 15MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

o Bl - i ]

RefLevel 30,00 dBn  Offset 21048 = REW 300 kHz RefLevel 30,00 dBn  Offset 21048 = REW 300 kHz

= At 506 SWT 1.01ms & VBW 1 MHz _Mode Auto Sweep = At 5066 SWT 1.01ms & VBN 1 Mtz Mode Auto Sweep
1 Frequency Sweep -

Wi m W] 1498 dim
834 1020 Mg 836 6200 Mz
» - »
JLar SRS 1 ATSTTVIIOY] [T RSN I (S - DU FYPY Y U7 YT oY
® , P . . ] .
f |
) / ) B | |
I T 7 .
/ | i b,
Lo b, ) o e W
Jef? - WLl hg g
b, e Wh) |
Y - . ¢ il L
PR TN W N Mot AR | By qsiladi” o, “‘li e
GEEs M 001 prx [T Span 30.0 Wiz || |GF836.5 Mk 001 prs ] Span 30.0 Wiz
2 Marker Table 2 Marker Table

M 1 834.102 MHz 1414 dBm ndB 26.0 dB M 1 836,62 MHz 14.99 dBm B
m 1 B28.8E8 MHz 12.20 dBm nd8 down BW 15.20 MHz m 1 B28.8E8 MHz 1138 dBm ndB down BW
n 1 844,082 MHz 1258 B @ Factor 545 n 1 844022 MHz -10.93 dbm G Factor

04:50:50 PM 10/20/2023 04:51:16 PM 10/20/2023

64QAM 256QAM

v - s B v - B

RefLevel 30,00 dBn  Offset 21048 = REW 300 kHz

RefLevel 30,00 dBn  Offset 21048 = REW 300 kHz

- A 3000 SWT 101 ms = VBW 1 MHz  Mode Auto Sweep - A 3000 SWT 101 ms ® VBW 1 MHz  Mode Auto sweep
1 Fraquancy Sweep 1 Fraquancy Sweep
W[ 1250 d8m i)
838.3580 e
2 2
SO PRI RN I S NN PN y
o y) btk L et T o L oo = e G AR A F I ;
f | \
/
o T o T T
\ \
7 ¥ 7 i
P el AT W |
R ™ B ] N
pa PN W e I n 1i i
o’ Myt L f Al Mhgd e i
W L LIKLAE MY P SvIT
[T ot pte Gz Span 30.0 Wiz || (G 836.5 Wiz 0T s ) Span 30.0 M
2 Markes Toble 2 Markes Toble |
] 1 838,358 MHz 13.90 dBm ndb 26048 ] 1 830.086 MHz 11.29 dBm nd 26048
m 1 828918 MHz 12.75 dbm B down B 15.11 MHz m 1 828918 MHz 15.76 dBm el down B 15.11 MHz
n ' 814002 Wz 1331 dém QFacor 555 n ' 814002 Wz 13,43 dm @ Factor 550
04:51:47 MM 10/20/2023 04:52:28 MM 10/20/2023

TEL : 886-3-327-3456 Page Number : A2-6 of 29
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n5/ 20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

RefLevel 30,00 dBn  Offset 21048 = REW 300 kHz
Mtz Mode Auto Swesp

SWT 101 s - VBW

T TN TN AT Ny ey

0 4
|
o T
| A e T
™) T PR \
T o %
[T ot pte Gz Span 400 M
2 Markes Toble
] 1 831.545 MHz 18.05 6Bm ndb 26048
n 1 826,55 MHz 771 dim ndB down BW 18.82MHz
n ' 815,371 Wiz £13 d8m QFacor 112

04:44:33 PM 10/20/2023

FR1 n5/ 20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 21048 = REW 300 kHz

= A 3108 SWT_1.01ms = VBW 1Mtz Mode Auto Sweep

1 Frequency Sweep

ultiView Spactrum
RefLevel 30,00 dBn  Offset 21048 = REW 300 kHz
308 SWT_1.01ms = VBW

MHz _Mode Auto Sweep

04:49:18 PM 10/20/2023

04:48:49 PM 10/20/2023

i
0
. ) RO, A . . ot _
f 1 f \
o 1 4 o { 4
| | A |
1 -‘,
W - by
ol ' TV
Moo, T Y Wit b,
i
ol 4“’\
GasEswi 001 prs ST Span 90.0 N || (GF 838 3 e 001 prs o/ Span 90.0 Nz
2 Marker Table 2 Marker Table |
M 1 830.746 MHz 14.33 dBm ndB 26.0 dB M1 1 829.747 MHz 12.94 dBm ndB 26.0 dB
mn 1 826.51 MHz 1253 dBm ndB down BW 19.90 MHz mn 1 826.51 MHz 11.03 dBm e down BW 19.98 MHz
¢} 1 84641 MHz -11.15 dBm QFactor 47 ¢} 1 £46.49 MHz 14563 dBm Q Factor 415
o0 o

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 21048 = REW 300 kHz

ultiView Spactrum
RefLevel 30,00 dBn  Offset 21048 = REW 300 kHz

- A 3000 SWT 101 ms = VBW 1 MHz  Mode Auto Sweep - A 3000 SWT 101 ms ® VBW 1 MHz  Mode Auto sweep
1 Fraquancy Swaep 1 Fraquancy Swaep
s 5 I
0 T ) 0 L TER e P v Y SPTPTRY Y
f \ / \
1 | { L
o { . o + t
| | | |
el \ | E
- r
o 5wy
Mgl s hoihe . | .
el X N bl i
e || IV ) W
1. '\m-\,
[T ot pte Gz Span 40.0 Wiz || (G 836.5 Wiz 0T s ) Span 400 M
2 Markes Toble 2 Markes Toble
] 1 839.737 MHz 1284 dBm ndb 260 48 ] 1 829,587 MHz 9.47 dBm nd 260 48
m 1 526,47 MHz 13.08 dbm B down W 19.93 MHz m 1 526,51 MHz 1230 dom e dawn BW 19.98 MHz
n ' 846 11 MHz 12,60 dém QFacor 421 n ' £46.19 MHz 1679 déim @ Factor 15

04:48:22 PM 10/20/2023

04:47:54 M 10/20/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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seamancas. FCC RADIO TEST REPORT

Report No. : FG370621-01C

Occupied Bandwidth

Mode FR1 n5 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.51 8.95 13.46 17.88
Mode FR1 n5 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.49 4.49 9.28 9.28 14.17 14.16 18.93 18.94
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.49 4.49 9.30 9.29 14.17 14.16 18.92 18.96
TEL : 886-3-327-3456 Page Number 1 A2-8 of 29

FAX . 886-3-328-4978




seamran a5 FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n5/5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

RefLevel 30,00 dBn  Offset 21048 = REW 100kHz

- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep
d Bandwidth
MIfi]  17.06 dBm,
835,391 00 M
20 B
1o T C
o |

(CF 836.5 MHz. 1001 prs Span 10.0 MHz

2 Marker Table

mi 1 835.391 MHz 17.06 dBm Oce B 4511559474 MHz
n 1 §34.234 24 MHz 11.28 dim Oce B Centroid BI6A90018 237 MHz
n 1 838745 8 MHz 10.80 d8m Oce B Freq Offset

9,981 762 766 kHe

-

04:42:19 PM 10/20/2023

FR1 n5/5MHz / CP OFDM

/ Middle Channel / Full RB

QPSK

16QAM

RefLevel 30,00 dBn  Offset 21048 = REW 100kHz

ultiView Spactrum
RefLevel 30,00 dBn  Offset 21048 = REW 100kHz

= SWT .01 ms = VBN 300Kz Mode Auto Sweep = 5006 SWT_1.01ms = VBW 300Ktz Mode Auto Sweep
320 b 350 b
3615000 Mz 3465200 Mz
» »
. f e nJen o -
o “4 o ; -
I J Y
Yy e Iy
v et
G365 WHz 001 prs O W/ Span 10.0 WAz || (67838 5 Wz 001 pts oM/ Span 10.0 MHe
2 Markes Table 2 Markes Table
mi 1 836.19 MHz 13.20 dBm 4.497129328 MHz mi 1 834,662 MHz 13.50 dBm Oce Bur 4.490 772287 MHz
n 1 1423598 MHz 686 dim Oce B Centroid BI6.484556 777 MHz n 1 2424331 MHz B89 dilm Occ B Centroid BI6.488 717 586 MHz
n 1 836733 12 Mz 7.68 dim Occ B Freq Offset 15443 223 038 ki n 1 8387341 MHz 829 din Occ B Freq Oftset 11,282 404 300 ki

-

04:55:25 PM 10/20/2023

04:55:51 PM 10/20/2023

-

64QAM

256QAM

e - s =

RefLevel 30,00 dBn  Offset 21048 = REW 100kHz

ultiView Spactrum
RefLevel 30,00 dBn  Offset 21048 = REW 100kHz

- A 3008 SWT 101 ms ® VBW 300k Mode Auto Swesp - A 3000 SWT .01 ms & VBW 300k Mode Auto sweep
o Bandwidth Bandwidth
259 o 0.48 o
3667000 Mz 55800 Mz
» »
0 e - 0 e
0. 0. - -
J |
Dl IBWIRYE =av R
“r. LAl ~ nd "k
GEEs M 001 prx [T Span 10.0 Wiz || |GF836.5 Mk 001 prs ) Span 10.0 MHz
2 Marker Table 2 Marker Table
W 1 836.67 MHz 1258 dBm Occ i 4.496 701 839 MHz W I 838,558 MHz 1048 dBm [ 4.498075072 MHz
n 1 834235 85 Mz 7562 dim Occ B Centroid B36.484 205,919 Mz n 1 81423858 Mz 163 dim Occ B Gentroid BI6.487 617 752 Mz
n 1 838730 56 Mz £33 dim Occ B Freq Offset 15.754.081433 kHe n 1 838736 66 MHz 519 diim Occ B Fre Offset 12,382 208 101 kHe

04:56:20 PM 10/20/2023

04:56:57 MM 10/20/2023

-

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n5/ 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

RefLevel 30,00 dBn  Offset 21048 = REW 100kHz
- an SwT
h

1,01 ms = VBW 300 Ktz

Mode Auto Sweep

/ \ ~ i
— i
-
o 838 5 e 001 pre G/ Span 20.0 Wiz
2 Markes Tobie
W I 833102 MHz 13.74 dBm Occ 8.956 792434 MHz
n 1 318207 Wia 10.53 dim Oce B Centroid 836299055 885 Mz
n 1 BA0TITS Wbe 1081 dém Oce B Freq Oifset 200904115 31 ke

04:43:00 PM 10/20/2023

-

FR1 n5/ 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 21048 = REW 100kHz

SWT 1,01 ms = VBW 300 kHz
h

Mods Auto Sweep

ultiView Spactrum
RefLevel 30,00 dBn  Offset 21048 = REW 100kHz
- SWT 1,01 ms = VBW 300 kHz

Mods Auto Sweep

WMil1] 105 dbem
8349420 M
» »
0 e = 0 e o i
0. T 0. i
i J “‘
| \ ] |
] ) —
" o oadi Tt i I
Yar b s v ™ U
L
78365 Wz 001 prs O W/ Span 20.0 MHz || [CF 536.5 bz 001 ps M/ Span 20.0 MHz
2 Marker Table 2 Marker Table
M 1 £34.982 MHz 9.73 dBm Oce B 9288103565 MHz mi 1 £34.942 MHz 10.56 dBm Oce B 9.287 569041 MHz
n 1 318332 Wb 658 dBm Occ B Centroid BI6.477 286,083 MHz n 1 831841 b 5.48 dim Occ B Centroid B36.484 745 888 MHz
n i 841,121 3 Mz 651 dbm O B Freq Offset 22711 916 091 kHe n i 8411265 Mz 7.21 dm Occ B Freq Offset 15,251 112009 kHz
wessorioa.. ENENENNNR e "] o,y SURD
04:54:48 M 10/20/2023 04:54:16 M 10/20/2023
Reflevel 3000 dBm  Offset 2105 = KW 100 kHz RefLovel 30008 Dffset 21048 = RBW 100 kHz
- are 3008 SWT 101 ms = VBW 300k Mode Auto Swesp - are 3008 SWT 1.01ms = VBW 300k Mode Auto Sweep
1 Occupiad Bandwidth 1 1 Occupiad Bandwidth
Wil 10.12 dbem Wi s b
8331630 M 840,160 M
» »
0 0
0. T il :
|
7 T
i \ |
l v S, t
' ey
o1,
78365 Wz 001 prs O W/ Span 20.0 MHz || [CF 536.5 bz 001 ps M/ Span 20.0 MHz
2 Marker Table 2 Marker Table
M 1 £33.163 MHz 10.12 dBm Oce B 9.306990916 MHz M 1 840416 MHz 6.65 dBm Oce B 9296011782 MHz
n 1 8318235 Mz 724 dbm Occ B Centroid BIGAT6IST 569 MHz n 1 318201 Mz 5.09 dBm Occ B Centroid BI6.472 106,895 MHz
n 1 811304 MHz 74 dém O B Freq Oifset 23048435 968 kHe n 1 841120 1 WHz 432 dm Occ B Freq Oifset 27893 105 204 kHe

04:53:47 MM 10/20/2023

-

04:53:14 PM 10/20/2023

-

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A2-10 of 29



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n5/ 15MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn  Offset 21048 = REW 300 kHz
308 SWT 101 ms = VBW

MHz _Mode Auto Swep

Bandwidth
» ¥
T P N LY L SO e v
© £ T
/ 1
/
o 1 +
| 1
I
i \
1 / L
0 1 e e’ LN i P
Wl e ? wlk" M A ‘” L
(CF 8365 MHz 1001 iz 0 MHz/ ‘Span 30.0 MHz
2 Markes Toble
] 1 832664 MHz 17.57 ¢Bm Occ 13.466 600 436 MHz
m 1 293777 Wiz 1181 dim Occ s Centroid 836110956 28 Milz
n 1 842.844 3 MHz 12,66 dBm Oce Bw Freq Offset -389.043 719 683 kHz

04:43:45 PM 10/20/2023

FR1 n5/ 15MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Vi Spectrum

RefLevel 30,00 dBn  Offset 21048 = REW 300 kHz

RefLevel 30000bm  Oftiet 21008 = REW 300Kz
- At 3005 SWT 101 ms = VBW Mtz Mode Auto Sweep - At 3005 SWT 101 ms = VBW Mtz Mode Auto Sweep.
1 Occupied Bandwidth 1 Occupied Bandwidth
ettt oo RIURTSI Py SO
. P : o ; Al A .
\ / \
0. + 0. +
| \ | |
/ 1 ! 4
] I 7 9]
. e g ‘ i Wiy
7 o ol o,

" R bl 1 RPN ) P LN Y|
(CF 8365 MHz 1001 pts O Wbz Span 30.0 Miz || [CF836.5 MHz. 1001 pts 0 M/ ‘Span 30.0 Mz
2 Marker Table 2 Marker Table

M 1 829.817 MHz 13.78 dBm Occ Bw 14176896 08 MHz M 1 832.244 MHz 14.43 dBm Oce B 14160305172 MHz

n 1 291782 Mz 563 dim O o Centroid BI6AGG 61 409 M n 1 293736 M 5,60 i Occ B Centroid BI6A53 777 656 M

¢} 1 843555 1 MHz 898 dBm Oce Bw Freq Offset -33.328531412 kHz ¢} 1 843533 9 MHz 9,00 dBm Oce Bw Freq Offset 46.222 344 1 kHz
04:50:40 MM 10/20/2023 04:51:06 MM 10/20/2023

25

6QAM

Vi Spectrum

RefLevel 30,00 dBn  Offset 21048 = REW 300 kHz
- an 3008 SWT 1015 = VBW

iz
1 Occupiad Bandwidth

Mode Auto Sweep

I e - s

RefLevel 30,00 dBn  Offset 21048 = REW 300 kHz

- an 35008 SWT 101ms ® VBW 1Mz Mode Auto Sweep
| Occupied Bandwidth
Wip] 1132 8m
8375130 we 8305050 Wz
2 2 |
NN FPRPURS WPRETUT WOV YRy U
o ; — Amnahal ™ A e ' 10 L R e e 7L i ¥ =r REF s uats
f 4 i 5
o, | - o, i L
\ § |
i1 i 1
" T T
e Bl I | !
; e = :
Y Tl b/ A
e i o || Lol il iy 1"‘;'“ b
e, o | LR PP PP
[T ot pte Gz Span 30.0 Wiz || (G 836.5 Wiz 0T s ) Span 30.0 M
2 Markes Toble 2 Markes Toble
] 1 837.519 MHz 13.23 6Bm Occ 12173884 739 MHz ] 1 830.506 MHz 1132dBm Qe Bur 12161957163 MHz
n 1 8293653 itz 9,14 dim Occ B Centroid 836452266 213 Wiz n 1 8293661 Mz B.14 dim Occ B Centroid B36.447055 246 Wiz
n ' 8435392 Wz 5.43 d8m Occ B Freq Offset 47,733 786502 ke n ' 843508 W 509 dim Occ B Freq Offset 52,944 753901 ke
04:51:36 MM 10/20/2023

04:52:15 PM 10/20/2023

TEL : 886-3-327-3456

FAX . 886-3-328-4978

Page Number

1 A2-11 of 29



seamran a5 FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n5/ 20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2

BPSK

Vi Spectrum

RefLevel 30,00 dBn  Offset 21048 = REW 300 kHz

- A 3008 SWT 101 ms & VBW 1wz Mode Auto Sweep
1 Occupiad Bandwidth
R T N | e  Et e
o
i
° T
] et
pour
> P ¥V e W
iy Lt )
M 4‘»'(“"\" '
78365 Wz 001 prs O W/ Span 0.0 MHz
2 Marker Table
M 1 840.856 MHZ 17.14 6Bm Oce B 17.889 264487 MHz
n 1 8270013 Mz 1059 dim Occ B Centroid 835,345 63808 MHz
¥ 1 8448905 MHz 11.54 dBm Oce B Freq Offset 554.1115920 183 kHz

04:44:20 PM 10/20/2023

FR1 n5/ 20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Vi Spectrum

RefLevel 30,00 dBn  Offset 21048 = REW 300 kHz

ultiView Spactrum
RefLevel 30,00 dBn  Offset 21048 = REW 300 kHz

- At 008 SWT 101 ms = VBW MHz  Mode Auto Sweep - At 008 SWT 101 ms = VBW Mtz Mode Auto Sweep.
" Gecupied Bandwidth " Gecupied Bandwidth
N e Mo A . s 0 et 5 t
/ [ |
0 1 0 JI ¥
1 T ] 1
peon bt Lt Mt
i A Y 4
ot ot oo™ LY ) [ e Mawg,
e ot T WMo
- e, - ;
1
" )
e Wi T Spon 00 e || 7 € e T o) Span oD e
2 Mok Tobiz 2 Mok Tobiz
Wi i 38.782 Mz 5B Ouctw 18.935.437 063 MHz Wi i 834,902 MHz 13.29 dBm Occ b 18.945049 555 MHz
™ H 8270022 Wits S3ldim  Oc i Centroid 536.463.06 584 s ™ H 527001 Wis 511 i Ove o Centrid 36473474 867 s
¢} 1 845937 6 MHz 8.80 dBen Oce Bw Freq Offset -30.093 415 584 kHz ¢} 1 845.946 MHz 9.85 dbm Oce Bw Freq Offset -26.525 132675 kHz

04:49:08 PM 10/20/2023

04:48:40 PM 10/20/2023

64QAM

256QAM

Vi Spectrum

RefLevel 30,00 dBn  Offset 21048 = REW 300 kHz

Vi Spectrum

RefLevel 30,00 dBn  Offset 21048 = REW 300 kHz

- s 008 SWT 101 ms  VBW 1Mz _Mode Auto sweep - s 305 SWT 101 ms = VEW 1wz Mode Auto Sweep
1 Occupied Bandwidth 1 Gccupied Bandwidth
i) 1246 b
8368500 M
0
oot " . r
0 f‘ 0 A P T TS ST [ PSP e W, FY ROy
o JI o 1
! \ I |
Ml Lo \ |
: i AT AT }
| , v AT T i
AT WA - Y
I bt iV G Y sl J”nvumf Al "‘"{‘f} '\r" Pl
i |1 i T
" ‘p’l“-lw.
[ 0Tt W Span 40.0 Wik || (GF3B.5 W oo pn (7] Span 400Nz
2 Marker Table 2 Marker Table
Wi 1 836.85 MHz 12.46 dBm O 18.926 746 702 MHz Wi 1 33,302 MHz 991 dbm Occw 18.967 00309 MHz
n 1 8270182 Wiz 810 dom Occ i Centroid BI6.481 611 781 Mz n 1 270104 Mz 7.08 dbm Orc B Gentroid 836497897 403 Mz
n 1 B4 740 dBem Occ Bw Freq Offset 183882188 kHz n 1 845,977 4 MHz 768 dBm Oce Bw Freq Ofiset -6.102 597 026 ke

04:48:13 PM 10/20/2023

04:47:38 PM 10/20/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2-12 of 29



e%FCC RADIO TEST REPORT Report No. : FG370621-01C

SPORTON LAB.

Conducted Band Edge

FR1 n5/5MHz / DFT-S OFDM / P1/2 BPSK
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

ultiView Spactru
Ref Level 30.00 dBm  Offset 2,10 d8 Mode Sweep SGL Ref Level 30.00d8m Offset 2.10dB Maode Sweep S6L
Count 100/100 Count 100/100
1 Spurious 1 Spus Emissions
Lim SPURIOUS UINE- ABS_002
Line _SPURJoUS, RIOUS _LINE_ABS_0d2
20 - 20 7
M
10 4 10 B T L
|
| /
° T 0 dBor -
I

| ]

R L

/ | " P

jﬂ ‘ { X
30 { I " 30 dBr #! \
{ | il A \
a0 - 1y ! 1 m |
i Il f
i % A N /1 ’
o T T 7| |50 T o~
™ R / / ARy " I

B0 B e == : 50 dBwisssliqal 1 R ——
]
815.0 MHz 3003 pts 1.4 MHz/ 829.0 MHz || [ 344.0 MHz - 3003 pts.

2 Result Summa;

2 Result Summay

B15.000 MHz 823,000 MHz 100.000 kHz 82208492 MHz -42.14 dBm 844.000 MHz 849.000 MHz 100.000 kHz 848.642 86 MHz 19.72 dBm -10.28 dB
823,000 MHz 524,000 MHz 50,000 kHz 823.99850 MHz -15.71 dBm 649,000 Mtz 650,000 Mtz 50.000 kHz 849.00050 MHz -18.12 dBm 5.12d8
824,000 MHz 829,000 MHz 100,000 kHz 82031219 MHz 19.94 dBm 850,000 Mits 860,000 Miiz 100,000 ki 850,724 28 MHz 4277 dBm 2977 dB
[ [

04:27:13 PN 10/20/2023 04:28:31 PM  10/20/2023

Lowest Band Edge / Full RB Highest Band Edge / Full RB

futt Spect
Ref Level 30,00 dBm  Offset 2,10 dB Mede Sweep S5GL Ref Level 30.00 dBm  Offset 2.10dB Mode Sweep SGL
Count 100/100 Count 100/100
1 Spuriou: 1 Spurious Emissions
Limi PRSS SPURIOUS_UINE: ABS.
Line _SPURJOUS. P Line _SPURIOUS_LINE_ABS_0d2
0 0
10 10 dbm —
P T T R PSS B B, J s e S
0 ‘I OfdBor b
| i |
10 dBr f i I
5P | !
4 1 B |
I |
30 / 30 dBnv T l
a0 e
.‘urm\tu.l'“*“_wj R i W
o R
& 60 dBr
§15.0 MHz 3003 pts 1.4 M/ £25.0MHz || | 5440 Mz - 003 pis . e/ [T
2 Result Summa 2 Result Summa

815,000 MHz 823,000 MHz 100,000 ktz 822.28472 MHz -43.38 dBm 844,000 MHz 849,000 Miiz 100,000 kHz 845,81568 MHz
823,000 MHz 824,000 MHz 50,000 kitz £23.99950 MHz -29.86 dBm 529,000 Mz 850,000 MHz 50,000 kHz 845.00050 MHz
524,000 MHz 529000 MHz 100,000 kiz 826.10539 MHz 7.24 dBm 850.000 Mz 860.000 Mz 100.000 kHz 850.00500 MHz
Ready
04:1%:01 PM  10/20/2023 04:38:24 PN 10/20/2023

TEL : 886-3-327-3456 Page Number 1 A2-13 of 29
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n5/5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

RefLevel 30.00dBm  Offset 2,10 dB

2 Result Summay

04:26:30 PM 10/20/2023

B15.000 MHz 823.000 MHz 100.000 kHz 822.18881 MHz -34.28 dBm -31.28 dB
823,000 MHz 824,000 MHz 50.000 kHz 823.999 50 MHz -17.60 dBm -4.60 dB
824,000 MHz 829.000 MHz_ 100.000 kHz 824.33217 MHz 19.13 dBm -10.87 dB

Reflevel 3000 dBm  Offset 27008 Mode Sweep saL Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious 1 Spurious Emissions
imi Phss SPURIOUS, UNE | AES_ 002
Line _SPURJOUS_LIN Phss SPURIOUS_LINE_ABS_0q2
P B
1 10 dBm
o 0 dBr
f
{ y
!

/ ‘.
30 ] 30 dBr ¥

/ b N\ i \
-40 I n A

[T [ ;
/ i~ “fh /| i 'ﬁl I A
} Wyt f '1(‘ 1 M ST
Al 1 [l
— 7 [ ol \
/ J LTS T || S 'k.'..lld"\'” ! h A Iy

60 B~ e SEA A 60 dBm AN AL
S15.0MHz 3003 pix 1.4 e/ 6200tz || {ganomire 003 pis 1.6 M/ 60,0 Mz

2 Result Summa;

04:31:03 P 10/20/2023

844.000 MHz 849,000 MHz 100000 kHz 848.63287 MHz 19.25 dBm -10.75 d8
849.000 MHz 850.000 MHz 50.000 kHz 849.00050 MHz -18.34 dBm -5.34 dB
850,000 Mz 860.000 Mz 100.000 kHz 850.83417 MHz -43.27 dBm ..

Ready

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

RefLevel 30.00dBm  Offset 210 dB

2 Result Summar

215,000 MHz 823000 MHz 100,000 kHz 821.34965 MHz -43.52 dBm -30.52 dB
823,000 MHz 824,000 MHz 50,000 kHz 823.99850 MHz -29.80 dBm
824,000 MHz 829,000 MHz 100,000 kHz 82817333 MHz 6.67 dBm

04:22:10 BN 10/20/2023

Ready

Ref Level 3000 dBm  Offset 2.10 dB Mode Sweep saL Mode Sweep seL
Count 100/100 Count 100/100
1 Spuriou: 1 Spurious Emissions
Limi PRSS SPURIOUS_UINE. ABS
Line _SPURJOUS_LINE_ABS_062 phss SPURIOUS_LINE_ABS_02

0 0
10 10 dBm

AT e AP AN A SAM A el -, F R e B e
] / | [olaso

| N

| i
10 dBr t ]
SPURIOUS_LINE_ ABS_002 | |

|
5 (20 db

[ ! \
30 / 30 dBm . L\—‘
-40 o
/ K
ol - N P
S vy R ST T “u| -
Ve
e [
60 B S
i

§15.0 MHz 3003 pts 1.4 M/ £25.0MHz || | 5440 Mz 003 pis . e/ [T

2 Result Summa;

844.000 MHz

£49,000 MHz
850.000 Mz

843.000 MHz
850.000 MHz
860.000 MHz

100.000 kHz 844,
50.000 kHz

100.000 kHz 8s0.

42707 MHz

849.000 50 MHz

.084 92 MHz

6.85 dBm
-29.50 dBm

04:37:37 B 10/20/2023

. 20237020

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2-14 of 29



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n5/5MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Reflevel 3000dBm Offset 21008 Mode Sweep saL Reflevel 3000 dBm Offset 21008 Made Sweep saL
Count 100/100 Count 100/100
) Spmiriow: 1 Spurious Emissions
Um PhSS SPURIOLIS LINE-ABS_002
Line _SPURJOUS_LIN Phss SPURIOUS_LINE_ABS_0q2
b B
A N
10 — 10 dBm i
T ’
0 | Il 1
A ‘r {
f \ A
/ 1 i i 1
-30 f i - 30 dBr 1 \\
/ A [l \
40 T i '“‘ 1 }I
~\ W \ ~
— AN # A \
- ‘ : ] Y
A Uil A L LS ~
\ s iy S PN
60 e R e = 60 dBrr— b e
I R S
S15.0MHz 3003 pix 1.4 e/ 6200tz || {ganomire 003 pis L T

2 Result Summay

2 Result Summa;

815,000 MHz 823.000 MHz 100.000 kHz 822.17283 MHz -43.84 dBm -30.84 dB 844.000 MHz 819.000 MHz 100.000 kHz 848.657 84 MHz 18.55 dBm -11.45 d8
823,000 MHz 824000 MHz 50,000 kffz 823.99351 MHz -18.74 dBm -5.74 dB 849,000 Mtz 850000 Mz 50.000 kHz 849.00849 MHz -19.38 dBm 638 dB
824,000 MHz 829,000 MHz 100,000 kHz 82033716 MHz 18.57 dBm -11.43dB 850,000 Mits 820,000 Mits 100,000 ki 850,804 20 MHz 431 dBm 3011 dB

[ —— ey 5 LD

04:25:45 PM 10/20/2023

04:31:48 PM 10/20/2023

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.10 48

RefLevel 30.00dBm  Offset 210 dB

Node Sworp sau Mode Sweep seL
Count 100/100 Courk 100/100
1 Spuriou 1 Spurious Emissions
L PRSS SPURIOUS_UINE: ABS,
Line _SPURJOUS_LINE_ABS o2 phss SPURJOUS_LINE_A8S_0q2
0 0
10 10 d8m
UV S YSU SRV VIV | SISV SRS R
0 [ L1 | oleor
f i
/ | I
10 dBm | ] |
SPURIOUS_LINE_ABS_002 | \
g | . it
7 '
i |
30 /’ 30 dB
-
40
- ~
i i sl LH"‘J S,
. o e -
——— N
&0 60 B S
§15.0 MHz 3003 ps .4 M/ §29.0 Mz || | 5440 Mida 3003 pis 16 MHa/ 60,0 Wik

2 Result Summar

815.000 MHz
823,000 MHz
824,000 MHz

823.000 MHz
B24,000 MHz
829,000 MHz

100,000 kHz
50,000 kHz
100,000 kHz

822.85215 MHz
823.99950 MHz
825.22128 MHz

-43.06 dBm
-31.17 dBm
5.56 dBm

2 Result Summa;

844.000 MHz
£49,000 MHz
850.000 Mz

04:21:29 BN 10/20/2023

Ready

843.000 MHz
850.000 MHz
860.000 MHz

100.000 kHz
50.000 kHz
100.000 kHz

845.12637 MHz
849.000 50 MHz

850,054 95 MHz.

04:35:87 BM  10/20/2023

Ready

. 20237020

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2-15 of 29




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n5/5MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

tiview = | Spactru - Muttivie Spectre
Ref Level 3000 dBm  Offset 2.10 8 Mode Sweep saL RefLevel 30,00 dim  Ofset 21048 Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious 1 Spus Emissions
Limi PRSS SPURIOUS_UINE  ABS_002
Line _SPURJOUS_LIN PRSS SPURIOUS_LINE_ABS_0g2
0 0 -
n Iﬂ \
10 — 10 dBm T '
T
] - 0 dBmr l { -
[ |
[ 1 Y
[ [
i ] o 7 1
o lj l 30 dBn J’J . \
40 / ‘W ] I W
i A ‘ . N M A
i 14 1 \ £\ Il ! 1
I v [ 15 o T
- \ I i W \ §
N [ u A (RN ~J n
&0 = ~F — | # 60 d B S e
§15.0 MHz 3003 pts 1.4 M/ £25.0MHz || | 5440 Mz 003 pts 1.6 MHa/ 850.0 MHz
2 Result Summa
17.90 dBm

2 Result Summay

-45.81 dBm 844,000 MHz 845.000 MHz

100.000 kHz
50.000 kHz

848.612 89 MHz
849.001 50 MHz

-12.10d8
-6.35dB
-31.154d8

<19.35 dBm

815.000 MHz 823.000 MHz 100.000 kHz 82217283 MHz
23,000 MHz 524,000 MHz 50,000 kffz 823.99750 MHz -18.89 dBm -5.89 dB 849,000 MHz 850000 MHz
824,000 MHz 829,000 MHz 100,000 khHz 82434715 MHz 17.54 dBm 1246 dB 850,000 Mits 820,000 Mits 100,000 ks 850.81419 MHz 4815 dBm
e - e
04:25:080 PM 10/20/2023 04:32:42 PM 10/20/2023
Ref Level 3000 6Bm  Offset 2,10 68 Mode Sweep saL RefLevel 3000 ddm  Offset 2,10 dB Mode Sweep s6L
Count 100/100 Count 100/100
) Spmiriow: 1 Spurious Emissions
Limi PRSS SPURIOUS_UINE: ABS.
Line _SPURJOUS_LINE_ABS_0g2 Phss SPURIOUS_LINE_ABS_0d2
20 20
10 10 dBm
. A e
o 0B i
| [ |
Ul |
10 dBr T T T ‘
SPURIOUS_LINE_ABS_002 ) LY ]
4 ' it
J. 1IN \
30 } 30 dBr T L
40 Y~ S
S w*"”wv"/ e
stk RN
| e
&0 60 dBr S
T
815.0 MHz 3003 pts 1.4 MHz/ 829.0 MHz || [ 344.0 MHz 3003 pts 1.6 MHz/ 860.0 MHz
2 Result Summa

2 Result Summar

822.98801 MHz -43.35 dBm B44.000 MHz 843.000 MHz

84686963 MHz
849.000 50 MHz
850.074 93 MHz

100.000 kHz
50.000 kHz
100.000 kHz

5.43 dBm
-31.41 dBm
-37.13 dBm

815.000 MHz 823.000 MHz 100,000 kHz
823,000 Mz 824000 MHz 50,000 kHz 823.99850 MHz -31.44 dBm -18.44 dB 89,000 MH 850,000 MH
£24.000 MHz 525,000 MHz 100,000 kHz 826.839 66 MHz 5.10dBm -24.90 dB #5000 M1tz 860,000 Mtz
Ready (L o
04:22:54 PM  10/20/2023 04:35:12 PN 10/20/2023

. 20237020

Ready .

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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e%FCC RADIO TEST REPORT Report No. : FG370621-01C

SPORTON LAB.

FR1 n5/5MHz / DFT-S OFDM / 256QAM
Highest Band Edge / 1IRBmax

Lowest Band Edge / 1RBO

Multiview = | Spactrum - — _—
Reflevel 3000dBm Offset 21008 Mode Sweep saL Reflevel 3000 dBm Offset 21008 Made Sweep saL
Count 100/100 Count 100/100
D Sosiol EAL
Limit Cheel PhSS SPURIOLIS LINE-ABS_002
Line _SPURJOUS_LIN 2 Phss Line _SPURIOUS_LINE_ABS_0q2
b B
A N
10 \ 10 dBm —
T
|1
0 —t 0 dBor ‘ t
Il [
[} " |
{0 /
30 / 30 dBr - .
/ i i i /
40 + T
/ | . " I )
Il Al A) 1l i
\ 1 \ PRI
\ J\ AW
“ - A
S15.0MHz 1.4 e/ 6200tz || {ganomire TN
2 Result Summa 2 Result Summa,
8$15.000 MHz 823.000 MHz 100.000 kHz 82216484 MHz -47.16 dBm 844.000 Mz 819.000 Mz 100.000 kHz 848,667 83 MHz 16.23 dBm -13.77 d8
823.000 Mz 824.000 MHz 50.000 kiiz 823.99850 MHz -21.23 dBm 849,000 MHz 850000 MHz 50,000 kitz £49,00250 MHz -21.60 dBm -B.60 B
824,000 Mie 529,000 MHz 100,000 kiie B2434713 BHz 15.90 dBm B50.000 Wiz B60.000 Wiz 100.000 kitz 850,824 18 MHz -43.80 dBm -30.80 dB
ey - W L

04:33:35 PM 10/20/2023

04:24:27 PM 10/20/2023

Lowest Band Edge / Full RB Highest Band Edge / Full RB

s6L

- Rl i O 2108 ot S
Count 100/100 Count 100/100
1 Spurious Emissions

Ref Level 3000 dBm  Offset 2.10 dB Mode Sweep
Limit Chec¥ PRSS SPURIOUS_UINE: ABS_002 55
Line _SPURJOUS_LINE_ABS_062 phss Line _SPURIOUS_LINE_ABS_0d2 Phss
0 0
10 10 dBm
a oA e A A A A - ° ka‘w* i 8 e s.‘p«-'w-»'\r"-_l_ 1!
| i |
10 4B -
SPURIOUS_LINE_ABS. 002 | I |
| | |
g | |F20 a i
f 1
30 T 30 dBry 1
'll
40
L — =
" gl Tt
NS S ———
i 60 dBr
§15.0 MHz 3003 pts 1.4 M/ £25.0MHz || | 5440 Mz - 3003 pis
2 Result Summa
843.000 Mz 100.000 kHz 846.90953 MHz 3.25 dBm
849.01149 MHz -33.86 dBm

844.000 MHz
£49,000 MHz
850.000 Mz

50,000 kHz
100.000 kHz 850.014 99 MHz. -39.60 dBm
R

2 Result Summar
850.000 MHz

823,000 Mz 100,000 kiz 822.88412 MHz -45.82 dBm
823,997 50 MHz -34.15 dBm 21.15dB
320 dBm -26.80 dB 860,000 Wit

815.000 MHz
823,000 Mz 824,000 Mz 50000 kit
824,000 MHz £29.000 MHz. 100,000 kHz 826.26523 MHz

oy -

04:34:23 B 10/20/2023

04:23:42 BN 10/20/2023

Page Number 1 A2-17 of 29
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e%FCC RADIO TEST REPORT Report No. : FG370621-01C

SPORTON LAB.

FR1 n5/5MHz / CP OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge

-

s RefLevel 30,00 dim  OMset 2,10 dB Mode Sween

Ref Level 30.00 dBm  Offset 2,10 d8 Mode Sweep
Count 100/100 Count 100/100
D Sosiol EAL
Limit Cheel Phss SPURIOLIS LINE-ABS_002
Line _SPURJOUS_LINE_ABS_od2 phss Line _SPURIOUS _LINE_ABS_0d2
b B
10 10 dBm
JRAT PRSP G NV ANt i ey
0 f ¥ 0,dBor
i | | |
K |
| (RN i
{ ]
| U] 20 se |
/ il "
{ NN
30 / 30 dBr . L
-40 I
ey L.....,/ ee—
60 dBr 1 —
e
BI5.0MHz ) 3003 pts. 1.4 MHz/ 829.0 MH: || [844.0 MHz 8 3003 pts 16 W] 550.0 MHa
2 Result Summa 2 Result Summa,
815,000 Mz 821.000 Mtz 100,000 kitz 822.89211 MHz -42.59 dBm -29.59 dB 824000 Mz 899,000 MHz 00,000 kits 804,801 70 MHz '4.52 dBm
823000 Mtz 824000 Wiz 50,000 kit 825.99950 Mz -31.73 dBm 87348 849000 MHz 850,000 MHz 50,000 khHz 849.00050 MHz -31.60 dBm
524,000 MiH: 825,000 MHz 100,000 kHz 825.27123 MHz 437 dBm -25.63 dB 250,000 M1t 200,000 it 100000 k1 95002408 MHz 3657 dom
feacy gy
04:20:02 M 10/20/2023 04136145 T 1072072023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n5/10MHz / DFT-s-OFDM / PI/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2,10 d8

RefLevel 30.00dBm  Offset 2,10 dB

saL
Count 100/100 Count 100/100
D Sosiol EAL
Limit Check 3 SPUIRIOUS UUNE" ABS_002
Line _SPURJOUS_LINE_ABS o2 Line _SPURIOUS_LINE_ABS_0
20 0
10 10 dBm
A AP i A BT et Ty | O e A
o s Ll 0fdBor - [ .
[ |
| |
20 e n
30 30 dBo
40 —
N N
0 60 B ﬁ"\
§15.0 MHz 1.9 MHa/ £34.0MHz || | §39.0 MHz 3003 pts 2.1 Wb/ 860.0 Mz
2 Result Summa

2 Result Summa;

04:10:25 PM 10/20/2023

815,000 MHz 823,000 MHz 82241259 MHz 839,000 Mz 100.000 kiz 845.38811 MHz 4,62 dBm 2538 dB
823,000 MHz 824000 MHz 823.99451 MHz 649,000 Mtz 100.000 kHz 84988861 MHz -25.79 dBm -12.79.d8
824.000 MHz 834.000 MHz. 825.87313 MHz 850.000 MHz 100.000 kHz 850,044 96 MHz -27.69 dBm -14.69 dB

04:17:59 BM 10/20/2023

FR1 n5/10MHz / DFT-s-OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm Offset 2.10 d8.

RefLevel 30.00dBm  Offset 210 dB

1 Spurious Emissions

s6L

Count 100/100

Limit Chee¥ SPURIOUS _UINE: ABS_00;
Line _SPURIOUS_LINE_ABS_0g2 SPURIOUS_LINE_ABS_0
20 20
i0 10 dbm
A A A o PSP L P
0 = o fibr
| 1
10 E
SPURIOUS_LINE_ABS_002 |
-20dBm: .‘ B T
g L
30 30 dBy l‘"\-.
-
40— — -
o R N —
k"\
&0 60 dBnr
815.0 MHz 9 MHz/ 839.0 MHz 3003 pts .1 MHz/  BB0.0MHz
2 Result Summar

815.000 MHz 823.000 MHz
823,000 MHz B24,000 MHz
824,000 MHz 834,000 MHz

822.98002 MHz
823.99451 MHz
827.73127 MHz

2 Result Summa;

839.000 MHz
£49,000 MHz

04:11:50 BM 10/20/2023

850.000 Mz

100.000 kHz 841.262 74 MHz 4.37 dBm
100.000 ke 849.02248 MHz -31.71 dBm
850,044 96 MHz

100.000 kHz

-35.45 dBm

-25.63 dB
71dB
A5 dB

04:17:19 B 10/20/2023

.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2-19 of 29




seamancas. FCC RADIO TEST REPORT Report No. : FG370621-01C

FR1 n5/10MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge Highest Band Edge

Ref Lavel 3000 dBm  Offset 21048 Mode Sweep saL Ref Level 3000 dBm  Offset 2,108 Made Sweep saL
Count 100/100 Count 100/100
D Sosiol EAL
Limit Cheel Phss SPURIOLIS LINE-ABS_002
Line _SPURJOUS_LINE_ABS_od2 phss Line _SPURIOUS _LINE_ABS_0d2
b B
10 10 dBm
o Ao NN P el [P E SUNSSU SUSEENIVYS RSP SO
] 1 1
| L \
T ) i
|
| ! b0 di -
| l ! |
30 - |20 @B 1 \1
a0 — = ——— -
| ] —— L
60 60 dBnr T \\
\\' e N—
BI5.0MHz ) 3003 pts. 1.8 MHz/ 834.0 MH: || (839.0 MHz 8 3003 pts 21 W] " 550.0 MHa
2 Result Summa 2 Result Summa,
815,000 Mz 821.000 Mtz 100,000 kitz 822.95604 MHz -38.41 dBm -25.41 dB 839,000 Mz 349,000 Witz 00,000 kits '843.001 00 MHZ 2.0 dBm 27.10dB
B23.000 Mtz 824.000 MHz 100.000 ki 823.99351 MHz -31.30 dBm 849.000 MHz 850000 MHz 100.000 kiz £49,00050 MHz -36.27 dBm 232748
£24.000 Mtz 834,000 MHz 100,000 kiie 235067 MHz 256 dBm B50.000 Wiz B60.000 Wiz 100.000 kitz 850,04456 MHz -37.67 dBm 24567 dB
Ready Ready jaRnaannng %
04:12:25 M 10/20/2023 04851 T 1072072023

FR1 n5/10MHz / DFT-s-OFDM / 64QAM / Full RB

Lowest Band Edge Highest Band Edge

Ref Level 30.00dBm  Offset 2.10dB Mode Sweep saL Ref Level 30.00dBm  Offset 2.10 dB Made Sweep S6L
Count 100/100 Count 100/100
Limit Chee¥ PRSS SPURIOUS LINE ‘-‘\FS 00
20 20
10 10 dBm

ARSI SHENY: SISV SV WSSV AP

SPURIOUS_LINE_ABS_002 { |

4 4 4 b
-20dBm: T i o T
30 {' T -30 dBr |
..—} '
a0 — —~
T
60 60 dBny T e
‘\‘.
SISOMH ' 3003 ps 3 MHz/ 834.0 MHz || (83,0 MHz . 3003 pts 1 MHz/  ss00MH:
2 Result Summal 2 Result Summa:
815,000 MHz 823,000 MHz 100,000 ktz 822.98002 MHz -39.29 dBm -26.29 dB 839,000 Mtz 849,000 Miz 100,000 kiz 841,602 40 MHz 264 dBm -21.36 dB
823,000 MHz 824,000 MHz 100,000 Kz 823.99051 MHz -31.37 dBm -18.37 dB 849,000 MHz 850,000 Mz 100.000 kfz $19.20629 MHz -37.31 dBm 2431 dB
£24.000 MHz 834000 MHz 100,000 kiz 82653247 MHz 2.52 dBm 2748 8 850.000 MHz 850000 Mz 100.000 kiz 850,044 96 MHz -38.84 dBm -25.84 dB
oy N 0 00 ey -

04:13:03 BN 10/20/2023 04:15:12 B 10/20/2023
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e%FCC RADIO TEST REPORT Report No. : FG370621-01C

SPORTON LAB.

FR1 n5/10MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge Highest Band Edge

-

Ref Level 3000 dBm  Offset 210 d8 Mode Sweep saL RefLevel 30,00 dBm  OMset 2,10 dB Mode Sweep
Count 100/100 Count 100/100
D Sosiol EAL
Limit Check Phss SPUIRIOUS UUNE" ABS_002
Line _SPURJOUS_LINE_ABS o2 3 Line _SPURIOUS_LINE_xg5_oq2
20 0
10 10 dBm
o P At et i S O B A P A
| b !
| I | |
L il
J | b0 b :
/ |
| L |
30 T y 130 dB 1 "
J \ 1
40 -~ .
et " .
e b e o o T ——
=
™.
£ 60 dBr - e
§15.0MH: ) 3003 pis 1.9 Mia/ 833.0 M | [ [ 539.0 MHz - 3003 pts 21 W] " 550.0 MHa
2 Result Summa 2 Result Samma
815,000 MHz 823,000 MHz 100,000 kttz 82298002 MHz -42.65 dBm -29.65 dB 39,000 Mz 19,000 Mtz 100,000 ks 802801 16 MHz 0.73 dBm 2927 dB
823,000 Mitz 824.000 MHz 100.000 ki 823.99550 MHz -34.35 dBm -21.35 db 849.000 MHz 850000 MHz 100.000 kiz 849.21329 MHz -41.06 dBm -28.06 dB
824,000 MHz 834,000 MHz 100,000 khHz 826.37263 MHz 0.44 dBm -29.56 dB 250,000 M1t 860,000 Wit 100,000 Kt $50,01483 MH: 4261 dBm 256148

ey o Resdy 5

04:13:43 PM 10/20/2023 04:14:31 PM 10/20/2023

FR1 n5/10MHz / CP OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge

Ref Level 30.00 dBm  Offset 210 d8 Mode Sweep SGL RefLevel 3000dBm Offset 2.10d8 Mode Sweep SGL
Count 100/100 Count 100/100
§ Spurlous Emissions
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJGUS_LINE_ABS 02 Phss SPURJOUS_LINE_A8S_0q2 phss
20 20
10 10 dBm
a ; - ) i ] B P e U FECSPVI AR S,
f | |
VIl \
10 ! E |
SPURIOUS_UINE_ABS_002 { | |
-20 B - - ; L] DO it f
[ “" { |
30 - .30 dBm T 5
40 \Mh‘ =
| S ———————— P R .
Sy T
N
0 60 dBnr T \\
SISOMH: § 3003 pts 9 Mhz/ £30.0MHz || | §35.0 MHz ) 3003 pts 1 MHz/ _ BG0.0MHz
2 Result Summar 2 Result Summa
815000 Miz 823.000 MHe 100000 kHe 82297203 Mz -37.34dBm -3 cB 839,000 MHz 849,000 Mz 100.000 kiz 841.432 57 MHz 2.24 dBm -21.76 dB
823,000 MHz 824,000 MHz 100,000 Kz 823.98452 MHz -30.50 dBm -17.50 dB 349,000 Mtz 250000 Mtz 100,000 kiiz 319,00649 MHz 3300 4Bm
824000 MHz 834000 MHz 100000 kiz 825.26374 MHz 1.58 dBm -2842dB 850000 M1t 260,000 M 100000 11t $50.03897 MH2 “39.28 dBm
nescy L P fesy 7
04:11:08 PN 10/20/2023 04:16:37 BM 10/20/2023
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